DURATECH

N S

Manual 2: Paris Reference

9564

Horizontal Grinder

/4

ProbucT INFORMATION

o DURATECH INDUSTRIES INTERNATIONAL INC.
4 DURATECH
4 PO Box 1940, JamestowN, ND 58402-1940

INDUSTRIES
Tew: (701) 252-4601 ¢ Fax: (701) 252-0502

0500124 - Fesruary 2018 WWW.DURATECHINDUSTRIES.NET ® WWW.HAYBUSTER.COM



DURATECH’

Clearing the Way for a Better Tomorrow

©



DURATECH

0564

Horizontal Grinder

Manual 2:
Parts Reference

DuraTech Industries International Inc. (DuraTech) has made every effort to assure that this manual
completely and accurately describes the operation and maintenance of the 9564™ Horizontal
Grinders as of the date of publication. DuraTech reserves the right to make updates to the
machine from time to time. Even in the event of such updates, you should still find this manual to be
appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all considered
to be part of the information package. Every operator is required to read and understand these
manuals, and they should be located within easy access for periodic review.

@ DURATECH:" is a registered trademark of Duratech Industries International, Inc. 9564 is
a trademark of Duratech Industries International, Inc.




DURATECH’

Clearing the Way for a Better Tomorrow

©



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc. (DuraTech Industries) has made every effort
to assure that this manual completely and accurately describes the operation and
maintenance of this Industrial Grinder as of the date of publication. DuraTech
Industries reserves the right to make updates to the machine from time to time.
Even in the event of such updates, you should still find this manual to be appropriate
for the safe operation and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Horizontal Grinder is designed to grind wood waste and other materials,
including: grass clippings, leaves, pallets, construction and demolition debris,
tree branches and tree trunks.

Itis NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

WARNING: Operators and those observing the operation of the
Industrial Grinder are required to wear head, eye, and ear protection. No
loose clothing is allowed.

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



TABLE OF CONTENTS

9564 HORIZONTAL GRINDER : Parts Reference................ 1

WEAR PLATES ..o e 2
FEED ROLLER SLOT SEALS ... oo 4
FRONT TABLE HOSE PROTECTORS ...t 6
ROTOR COVER ... .ot 8
SCREEN RACK AND SWITCH ..o 10
JACKS e 12
BELT GUARD ASSEMBLY ..o 14
FRONT TABLE ASSEMBLY ..ot s 16
FIFTH WHEEL SKID ....oooiiiiiiicee s 18
THREE-BANK VALVE COVER ..o 20
BELLY BELT ACCESS DOOR ..o 22
AIR COMPRESSOR ......oiiiiiie e 24
AXLE s 26
REAR ACCESS LADDER ......cooiiiiiiieees et 28
SHROUD AND GULL WING DOORS ..o 30
SHROUD FRONT DOOR .....oiiiiiiiiiireee e 32
LEFT HAND ENGINE DOOR .....ccoiiiiiiieiiieseeeee e 34
RIGHT HAND ENGINE DOOR .....cccoiiiiiiee e 36
ENGINE COMPARTMENT ASSEMBLY ....oooiiiiiiiieieseseee e 38
CLUTCH - PUMP - RADIATOR .....oiiiiieiie e 40
FEED FLOOR .....oiitiiecee e 42
LIFT ARM ASSEMBLY ..ot 44
ROTOR ASSEMBLY ..ottt 46
BELT TENSIONER .....ooiiiiie e 48
FRONT BELLY CONVEYOR ..ottt 50
LEFT SIDE IMPACT .ottt 52
RIGHT SIDE IMPACT ..ot 54
FRONT BELLY CONVEYOR DOOR ......ccccooiiiiiinine e 56
REAR TRANSITION ...t 58
BELLY CONVEYOR FRONT IDLER PULLEY ....cccoiiiiiiiiee e 60
REAR BELLY CONVEYOR .....ooiiiiieiierrce e 62
MATERIAL GUIDE ...t 64
CONVEYOR BELLY SCRAPER .....oooiiiieiieieeee e 66
UPPER DISCHARGE CONVEYOR .....ocoiiiiiiiienee e 68
LOWER DISCHARGE CONVEYOR .....cccoiiiieiiiineiee e 70
MATERIAL DEFLECTOR .....oiiiiiieieeee e 72
UPPER DISCHARGE CONVEYOR BELT GUIDE.........ccccooviiiiiieieenees 74
DISCHARGE CONVEYOR WEAR GUARD ......cccciitiiienneee e 76
CONVEYOR SWING ...ocoiiiiiiieeee s 78
MAGNETIC CHUTE ...t 80
9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



TABLE OF CONTENTS

FUEL TANK e 82
BATTERY BOX ..ot 84
OIL TANK et nr e 86
CONTROL PANEL FRAME ......ooiiiiiee e 88
TOP CONTROL PANEL ..ottt 90
BOTTOM CONTROL PANEL ....ccooiiiiiieie e 92
CAT TIER 3 PANEL ...t 94
WIRING DIAGRAM - 5700654 ........cooooeiiiiiieie e 95
BULKHEAD #3 CLUTCH WIRING - 5700657 ........cooviiiiiieie e 96
CAT TIER 3 CONTROL PANEL JUMPER DIAGRAM - 5700658 .................. 97
LIGHTING HARNESS - 5700665 ........ccoiiiieiierinienesee e 98
POWER HARNESS - 5700749 & 5700750 ........cceiiiiiiieinieneeeene e 99
HYDRAULIC CYLINDERS - 4100193 & 4100254 ..........ccccoeoiniiiinieeiinnennnn, 100
HYDRAULIC CYLINDERS - 4100255 & 4100256 ..........ccccceoiniieneenninnennenn. 101
HYDRAULIC CYLINDERS - 4100257 & 4100258 ..........ccccoeoininiinieiiinennnn, 102
HYDRAULIC CYLINDERS - 4100267, 4100268 & 4100346 ...........ccccvvvennenn. 103
ORBIT MOTORS ... e 104
4000304 24V POWER UNIT ...oiiiiiiiiee s 105
4000310 CENTER SECTIONS .....ocoiiiiieeeee s 106
4000310 TIE ROD AND END SECTIONS ..ot 108
HYDRAULIC AUXILLARY VALVE - 5 BANK - 4000309........cc.ccccevnrenenn. 110
HYDRAULIC SET-UP VALVE - 6 BANK - 4000311 ......ccccccooninvniennnnenienns 112
HYDRAULIC DISCHARGE CONVEYOR VALVE - 3 BANK - 4000338.... 114
HYDRAULIC CLUTCH TANK ..o 116
9564 HPTO CLUTCH HYD SCHEMATIC ..o 118
9564 HYDRAULIC HOSES ........oooi e 119
STANDARD AIR BRAKES ..o 126
DECALS .o s 132
9564 CUSTOMER WEAR PARTS ...t 134
9564 DOCUMENT COMMENT FORM .....ccoiiiiiiiiiiicee e 135
APPENDIX A FOLDOUTS......ccceusemmsmmssnsasnsnsssssssssnssnsnsnsnnnnnnnnnns 137
5700655 CONTROL PANEL ..ot FO-1
5700655 CONTROL PANEL RELAYS ... FO-2
5700656 CONTROL PANEL WIRING SCHEMATIC .......ccccooviiviiininieene, FO-3
MACHINE HYDRAULICS - EXPLOSION ......cccooiiiiiieeeeneceeeesee FO-4
MACHINE HYDRAULICS - SECTIONS 1 AND 2 ..o FO-5
MACHINE HYDRAULICS - SECTIONS 3AND 4 ......ccoiiiiiiiiiieeiee FO-6

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



TABLE OF CONTENTS

& DURATECH®

Clearing the Way for a Better Tomo rrow

: 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



¥ DURATECH’

9564

Horizontal Grinder

Manual 2:
Parts Reference

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE






WEAR PLATES

ITEM PART QTY. PART DESCRIPTION

1 4801220 18 SCR\CSK\ALN\5/8X2-1/2\NC

2 4900005 18 NUT\HEX\5/8\NC

3 5000003 18 WASH\LOCK\5/8

4 7100383 1 MACHINE\LH\PLATE\WEAR

5 7100384 1 MACHINE\RH\PLATE\WEAR

6 7100644 2 MACHINE\PLT\BACKUP\PLATE\WEAR

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



FEED ROLLER SLOT SEALS

LEFT S1DE

o

RIGHT SIDE

(-]
«
(-]
(-]

—ﬁ% 0 -
g 0
(]

L

4

—

—
)

ﬂﬂ
il

I-

(]
]
]
p—

)

!
¥,

—
S

L p

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



FEED ROLLER SLOT SEALS

ITEM PART QTY. PART DESCRIPTION

1 1700224 2 SEAL\SLT\WHL\FD\FRNT

2 1700225 2 SEAL\SLT\WHL\FD\REAR

3 4800475 24 BOLT\CRG\5/16X1-1/2\NC

4 4900167 24 NUT\FLG\5/16\WIDEBASE

5 7101044 2 CVR\SEAL\SLOT\ROLL\FEED

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



FRONT TABLE HOSE PROTECTORS

SCALE 3/20

i
S DETMIL

SEE DETAIL
I

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



FRONT TABLE HOSE PROTECTORS

ITEM PART QTY. PART DESCRIPTION

1 4800277 3 BOLT\HEX\1/4X1

2 4900040 3 NUT\FLG\SERR\1/4\NC

3 5000035 7 WASH\FLAT\1/4

4 7100391 1 WALKWAY\ENG\FRONT

5 7100703 1 DECK\SERV\ROTOR

6 7100948 1 BRCKT\MNT\BOX\TOOL

7 7100949 1 LDDR\BTTM\ACCESS\ENG\REAR
8 7100950 2 SHIELD\HOSES\TABLE

9 7100955 1 COVER\SHAFT\RTR

10 7101010 4 BAR\SEAL\BOX\RTR

11 7101067 1 CVR\BRG\RTR\RGHT

12 7101069 1 BELT\CVR\BRG\RTR\RGHT
13 7500971 1 BOX\TOOL\18X18X36

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



ROTOR COVER

7
L u..‘__
e -;I

|I i "
- " -'-Fr: I 'IIII |
v ——
.-"'--- i = =]

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



ROTOR COVER

ITEM PART QTY. PART DESCRIPTION
1 4800053 18 BOLT\CRG\3/8X1\NC

2 4800085 4 BOLT\HEX\1/2X1

3 4900076 18 NUT\FLG\SERR\3/8\NC
4 5000006 4 WASH\LOCK\1/2

5 7100395 4 WASHER\ARM\TORQUE
6 7100410 1 HSNG\ROTOR\TOP

7 7100422 1 COVER\RTR

8 7101021 2 BELT\SEAL\CVR\RTR

9 7101022 2 STRAP\RTNR\BELT

10 7101042 1 CVR\RTR\COMP

11 7101121 1 MNTAIND\CVR\RTR

12 7101146 2 PIN\ASY\LCK\CVR\RTR
13 7101486 2 PIN\HINGE\CVR\RTR
14 7101487 2 PIN\LCK\CVR\RTR

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



SCREEN RACK AND SWITCH

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

10



SCREEN RACK AND SWITCH

ITEM PART QTY. PART DESCRIPTION
1 4800056 12 PIN\HAIR\3/16(#3)
2 4800135 8 BOLT\HEX\1/2X3-1/2
3 4800470 9 BOLT\HEX\7/8X2-1/2\NC
4 4800491 4 BOLT\HEX\3/4X4\GR8\NC
5 4900160 4 NUT\FLG\TPLOCK\3/4\GR8\NC
6 5000006 8 WASH\LOCK\1/2
7 5000014 12 WASH\FLAT\1
8 5000106 9 WASH\LOCK\7/8
9 5700664 1 SWITCH\PRXMTY\NPN
10 7100735 2 SCRN\6X9-1/4\1\9564
11 7100848 3 BAR\ANVIL
12 7101093 2 LINK\LWR\PSH\SCRN
13 7101094 2 LINK\UPPR\PSH\SCRN
14 7101095 6 PIN\PSH\SCRN
15 7101099 1 RACK\SCRN\SNGL
16 7101118 1 PSTNR\SNSR\PRX
17 7101122 4 TOP\BLOCK\MTG\SCRN
SCREENS
7100537 2 SCRN\4\RD\9564
7100734 2 SCRN\1\3-7/8X7REC\9564
7100735 2 SCRN\1\6X9-1/\9564
7101009 2 SCRN\3\RD\9564
NOT SHOWN
4100193 2 CYL\HYD\2-1/2X8\1-1\4

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



12

JACKS

=
|l

0
=

==l B

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



JACKS

ITEM PART QTY. PART DESCRIPTION

1 4800559 4 PIN\LYNCH\5/16X2-1/2\W/SQ;WIRE;KEEPER

2 7100351 2 STAND\JACK\LOWER

3 7100425 2 STAND\JACK\LOWER

4 7100426 4 PIN\JACK\STAND\LOCK
NOT SHOWN
4100257 2 CYL\HYD\4X16X1.75\CLEVISPERP\30000PSI (REAR)
4100258 2 CYL\HYD\4X24X1.75\CLEVISPARRALLEL\#10 ORB (FRONT)

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE 13



14

BELT GUARD ASSEMBLY

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



BELT GUARD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4800003 3 BOLT\HEX\3/8X1

2 4800040 2 BOLT\HEX\7/16X1-1/2
3 4800114 2 BOLT\HEX\1/2X2

4 4900001 2 NUT\HEX\1/2\NC

5 4900025 2 NUT\HEX\7/16\NC

6 5000001 3 WASH\FLAT\3/8

7 5000006 2 WASH\LOCK\1/2

8 5000015 2 WASH\LOCK\7/16

9 5000016 4 WASH\FLAT\7/16

10 7100896 1 COVER\DRIVE\BELT
11 7100897 1 GUARD\BELT

12 7100898 1 TOP\GAURD\BELT

13 7100899 1 GUARD\BELT\BTTM
14 7101037 1 SEAL\SHFT\RTR\FR
15 7101038 1 SEAL\SHFT\RTR\REAR
16 7101055 1 MNT\FR\GAURD\BLT
17 7101075 1 STEP\TOP\TNK\HYD
18 7101076 1 RAIL\HAND\TNK\HYD

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

15






FRONT TABLE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4100256 2 CYL\HYD\4-1/2X20\2-1/4 ROD\WELDED\W CROSSTUBES
2 4800334 2 BOLT\CRG\1/2X2\NC

3 4800947 1 BOLT\CRG\7/16X2\NC

4 4900014 2 NUT\TPLCK\1/2\NC

5 4900035 1 NUT\TPLCK\7/16\NC

6 7100358 2 PIN\CYL\HYD\1-1/4X6-7/8

7 7100359 2 PIN\CYL\HYD\1-1/4X7-7/8

8 7100360 2 PIN\CYL\HYD\2-1/2X5-3/4

9 7100364 1 TABLE\FOLDING\FRONT

10 7100455 1 TENSIONER\FLOOR\FEED\LH
11 7100458 1 TENSIONER\FLOOR\FEED\RH
12 7100459 2 ROD\TENSIONER

13 7101060 1 DEFL\MAT\FR\FLOOR\FEED

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

17



FFFFFFFFFFFFFF

RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRR



FIFTH WHEEL SKID

ITEM PART QTY. PART DESCRIPTION
1 4800139 1 BOLT\HEX\3/4X4-1/2
2 4800178 1 BOLT\HEX\1/2X1-3/4
3 4900001 1 NUT\HEX\1/2\NC

4 4900004 1 NUT\HEX\3/4\NC

5 5000004 2 WASH\FLAT\1/2

6 5000005 2 WASH\FLAT\3/4

7 5000006 9 WASH\LOCK\1/2

8 5000012 1 WASH\LOCK\3/4

9 7100758 1 SKID\FIFTHWHEEL
10 7500941 1 KINGPIN\BOLT-IN\2

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

19






THREE-BANK VALVE COVER

ITEM PART QTY. PART DESCRIPTION

1 4703131 2 BRKT\PIVOT\DOOR

2 4704046 1 FLANGE\REINFORCE\LATCH
3 4800040 4 BOLT\HEX\7/16X1-1/2

4 4800214 4 BOLT\CRG\1/4X1\NC

5 4800657 3 SCR\RD\PHL\#10-24X5/8

6 4900009 4 NUT\HEX\1/4\NC

7 4900025 4 NUT\HEX\7/16\NC

8 4900072 3 NUT\HEX\#10\NC

9 5000015 4 WASH\LOCK\7/16

10 5000016 8 WASH\FLAT\7/16

11 5000024 4 WASH\LOCK\1/4

12 5000035 4 WASH\FLAT\1/4

13 5000071 3 WASH\LOCK;EXT\STARW10
14 7100459 1 ROD\TENSIONER

15 7100942 1 DOOR\VALVE\3-BANK

16 7100968 1 COVER\GAUGE\PRESS\HYD
17 7100992 2 BATTERY\HOLDDOWN

18 7500907 1 LATCH\COMP\HD\1.18-2.36
19 7500908 1 LATCH\COMP\HD\OFFSET,CAM

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

21






BELLY BELT ACCESS DOOR

ITEM PART QTY. PART DESCRIPTION

1 4703131 1 BRKT\PIVOT\DOOR

2 4703579 2 HINGE\ASSY\FAB\3-1/2

3 4704046 1 FLANGE\REINFORCE\LATCH
4 4800003 4 BOLT\HEX\3/8X1

5 4800098 4 BOLT\HEX\3/8X1-1/4\NC

6 4800474 1 BOLT\CRG\5/16X1-1/4\NC

7 4800657 3 SCR\RD\PHL\#10-24X5/8

8 4900002 6 NUT\HEX\3/8\NC

9 4900003 3 NUT\HEX\5/16\NC

10 4900072 3 NUT\HEX\#10\NC

11 5000001 14 WASH\FLAT\3/8

12 5000019 8 WASH\LOCK\3/8

13 5000022 3 WASH\LOCK\5/16

14 5000071 8 WASH\LOCK;EXT\STARW10
15 7100944 2 DOOR\WELD\ACCESS\BELT\BELLY
16 7100981 1 PIN\CVR\HYD

17 7101057 1 CVR\PUMP\HYD\AUX

18 7500907 3 LATCH\COMP\HD\1.18-2.36
19 7500908 3 LATCH\COMP\HD\OFFSET,CAM
20 7500680 1 SPRNG\GAS\60LB\9416K173

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

23



24

AIR COMPRESSOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



AIR COMPRESSOR

ITEM PART QTY. PART DESCRIPTION

1 4704046 1 FLANGE\REINFORCE\LATCH

2 4800003 6 BOLT\HEX\3/8X1

3 4800053 7 BOLT\CRG\3/8X1\NC

4 4800277 2 BOLT\HEX\1/4X1

5 4800657 3 SCR\RD\PHL\#10-24X5/8

6 4900002 11 NUT\HEX\3/8\NC

7 4900009 NUT\HEX\1/4\NC

8 4900023 2 NUT\TPLCK\3/8\NC

9 4900072 3 NUT\HEX\#10\NC

10 5000001 15 WASH\FLAT\3/8

11 5000019 11 WASH\LOCK\3/8

12 5000024 2 WASH\LOCK\1/4

13 5000035 2 WASH\FLAT\1/4

14 5000071 3 WASH\LOCK;EXT\STARW10

15 5700226 1 ENCL\BATT\PLSTC\GRP27

16 5700227 1 BATT\12V\DC

17 7100972 1 BASE\COMP\AIR

18 7100973 1 COVER\COMP\AIR

19 7100974 1 TOP\COVER\COMP\AIR

20 7100975 1 DOOR\VANDAL

21 7100976 1 COMP\AIR

22 7100992 2 BATTERY\HOLDDOWN

23 7100993 1 STRAP\BATTERY

24 7101031 1 BRKT\COMP\AIR

25 7500664 4 BALL STUD\SHOCK\FITTING\M6
26 7500665 4 END FITTING\GAS SPRING \m6
27 7500666 4 SAFETY CLIP

28 7500907 1 LATCH\COMP\HD\1.18-2.36

29 7500908 1 LATCH\COMP\HD\OFFSET,CAM
30 7500934 2 SPRNG\GAS\90LB\9416K194
31 7501070 1 GRMMT\RBBR\3-1/8X2-1/2IDX1/2T
32 5700226 1 ENCL\BATT\PLSTC\GRP27

33 7500584A 1 COMP\AIR\12HP\GAS

34 7500584B 1 COMP\AIR\12HP\GAS

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

25






AXLE

ITEM PART QTY. PART DESCRIPTION
1 2500641 1 AXLE\22.5K\77.5HUBFACE\>
2 2600815 4 WHL\ASSY\255X70RX22.5\DUAL
3 4900162 10 NUT\WHL\3/4\INNER\RH
4 4900163 10 NUT\WHL\3/4\INNER\LH
5 4900164 10 NUT\WHL\3/4\OUTER\RH
6 4900165 10 NUT\WHL\3/A\OUTER\LH
NOT SHOWN
2500963 KIMAIR\4012\COMMON;PARTS
2500964 KIT\AIR\4012\US
2500968 AXLE\TRPLE\SUS\22.5K\57.5

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

27



REAR ACCESS LADDER

) - P

9

il

28 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



REAR ACCESS LADDER

ITEM PART QTY. PART DESCRIPTION

1 4800003 1 BOLT\HEX\3/8X1

2 4800033 2 BOLT\HEX\3/4X2

3 4800068 2 BOLT\HEX\1/2X3

4 4800082 2 BOLT\HEX\1/2X1-1/2

5 4800098 4 BOLT\HEX\3/8X1-1/4\NC

6 4800468 8 SCR\RD\SLOT\#10X1/2

7 4800514 2 BOLT\HEX\3/8X2-3/4

8 4800564 2 BOLT\HEX\3/8X2-1/4

9 4900001 4 NUT\HEX\1/2\NC

10 4900002 9 NUT\HEX\3/8\NC

11 4900072 8 NUT\HEX\#10\NC

12 4900139 2 NUT\TPLCK\3/4\GR8\NC

13 5000001 4 WASH\FLAT\3/8

14 5000004 4 WASH\FLAT\1/2

15 5000006 4 WASH\LOCK\1/2

16 5000019 9 WASH\LOCK\3/8

17 5000071 8 WASH\LOCK;EXT\STARW10

18 5000112 10 WASH\FLAT\3/8\EXTRTHK\GR8
19 7100919 1 LDDR\TOP\ACCESS\ENG\REAR
20 7100920 1 LDDR\BTTM\ACCESS\ENG\REAR
21 7100921 1 LDDR\ACCESS\ENG\REAR

22 7100970 1 RAIL\HAND\ENG\FR

23 7100971 1 RAIL\HAND\ENG\REAR

24 7100980 1 GSST\LDDR\FR

25 7500606A 2 LATCH\RBBR\6

26 7500606B 2 LATCH\RBBR\CATCH\6

27 7500606C 2 LATCH\RBBR\MNT\6

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

29



30

SHROUD AND GULL WING DOORS

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



SHROUD AND GULL WING DOORS

ITEM PART QTY. PART DESCRIPTION

1 4702287 1 SHIM\LATCH\SLAM\7GA

2 4703129 1 COVER\ENG\LH

3 4703131 4 BRKT\PIVOT\DOOR

4 4703136 2 BELT\CUSHION\SHROUD

5 4703137 2 BELT\CUSHION\SHROUD\REAR
6 4703142 1 CVR\RIDGE\SHROUD\ENG

7 4703599 1 CVR\RAD\8-7/8X8-7/8\WLDMNT
8 4703808 2 HINGE\LATCH\DOOR\SCRN\ROT
9 4703809 1 RTNR\LVR\LATCH\DOOR\SCRN
10 4800165 4 SCR\FLNG\SERR\1/4X1

11 4800594 2 SCR\PAN\SLOT\#12X3/4\NC

12 4800641 1 PIN\LOCK\SELF\1/2X2.5

13 4800642 1 RIVIPOP\STL\3/16X11/16

14 4800913 26 BOLT\FLG\SERR\3/8X1\NC

15 4800914 4 BOLT\FLG\SERR\3/8X1-1/4\NC
16 4800928 6 BOLT\FLG\SERR\1/2X1-1/4\NC
17 4900082 16 NUT\INSERT\3/8\.027X.150GR
18 4900084 4 NUT\TPLCK\1/4\NC

19 4900100 6 NUT\FLG\TPLCK\1/2\NC

20 4900109 28 NUT\FLG\TPLCK\3/8\NC

21 4900117 5 NUT\TPLCK\5/16\NF

22 4900146 2 NUT\TPLCKW12\NC

23 4900167 4 NUT\FLG\5/16\WIDEBASE

24 5000108 2 WASH\FLAT\#12

25 5700317 4 LAMP\HALOGENWMX6\24V

26 7100867 1 TANK\OIL\C27/32

27 7100870 1 SHROUD\ENGINE\REAR

28 7100871 1 SHROUD\ENGINE\FRONT

29 7100872 1 COVER\ENG\RH

30 7100879 1 LATCH\ASSY\DOOR\SCRN\ROT
31 7100882 2 ASSY\DOOR\LH\COMP\ENG

32 7100884 2 ASSY\DOOR\COMP\ENG

33 7100887 1 MNT\TANK\OIL\REAR\HORIZ

34 7100888 1 BRCKT\FRNT\TANK\OIL\HORIZ\C27
35 7100890 1 DOOR\REAR\SHROUD\HORIZ\C27
36 7100917 1 PAN\CLOSURE\ENG\C27/32

37 7100918 2 BTTM\REAR\SHROUD\C27/32\HORIZ
38 7100933 2 COVER\ACCESS\RAD\LEFT

39 7100934 2 COVER\ACCESS\RAD\RIGHT
40 7100941 1 DOOR\FR\SHRD\C27/32

41 7100951 2 MNT\SHRD\FRNT

42 7100952 1 BELT\CUSH\SHRD\REAR

43 7100953 2 BELT\CUSH\TANK\OIL

44 7100957 1 MNT\MANIFOLD\CLUTCH

45 7101028 1 HNDL\SHRD\LDDR

46 7101039 1 MNT\FILL\OIL\C27

47 7101082 1 VALVEWMINT\THERMO

48 7101134 2 STOP\DOOR\SHROUD

49 7500345 4 BALL STUD

50 7500346 2 SAFETY CLIP

51 7500583 2 END FITTING\GAS SPRING

52 7500590 1 ENCL\OPS\8-1/2X11X1-5/8

53 7500664 5 BALL STUD\SHOCK\FITTING\M6
54 7500680 2 SPRNG\GAS\60LB\9416K174
55 7500688 1 LATCH\SLAM\HEX\2100H

56 7500705 1 SPRNG\GAS\250LB\9416K224
57 7500779 2 STEP\FOLDING

58 7500882 1 CBL\ASSY\7/64X12

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

31



32

SHROUD FRONT DOOR

-
e

=R

C L= =]

e

9564 DURATECH HORIZONTAL GRINDER

SCALE alf1280

PARTS REFERENCE



SHROUD FRONT DOOR

ITEM PART QTY. PART DESCRIPTION
1 1400616 1 SHVE\BK-1\1"BORE
2 1600097 1 V-BELT\B225
3 2000082 2 BRG\BALL\SEALED\1.811X2.4409
4 3800043 2 FTG\LUB\l/8MPXZRK\SHORT
5 3900031 1 MTR\HYD\101-1011\5.9Cl
6 4600228 4 RLLR\GUIDE\LDDR\CAB
7 4703805 2 CAP\TAB\LATCH\DOOR\SCRN\ROT
8 4703830 6 MNT\LATCH\DOOR\SHIM
9 4800053 6 BOLT\CRG\3/8X1\NC
10 4800071 4 BOLT\HEX\5/16X1-1/4
11 4800197 1 BOLT\HEX\3/8X3-1/2
12 4800277 38 BOLT\HEX\1/4X1
13 4800456 2 PIN\RLLD\3/16X1-1/8
14 4800913 44 BOLT\FLG\SERR\3/8X1\NC
15 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
16 4900002 3 NUT\HEX\3/8\NC
17 4900007 4 NUT\HEX\1/2\NF
18 4900009 3 NUT\HEX\I/4NC
19 4900027 4 NUT\FLG\TPLCK\5/16\NC
20 4900040 38 NUT\FLG\SERR\1/4NC
21 4900042 2 NUT\JAM\L\NC
22 4900076 22 NUT\FLG\SERR\3/8\NC
23 4900082 26 NUT\INSERT\3/8\.027X.150GR
24 5000001 55 WASH\FLAT\3/8
25 5000006 4 WASH\LOCK\1/2
26 5000007 2 WASH\1-1/4\AMACH\BUSH
27 5000018 1 WASH\FLAT\1\10GA\1-1/2 O.D.
28 5000019 2 WASH\LOCK\3/8
29 5000023 35 WASH\FLAT\5/16
30 5000024 38 WASH\LOCK\1/4
31 5000035 3 WASH\FLAT\1/4
32 5000121 35 WASH\FLAT\I/AEXTRTHK\GR8
33 7100527 1 SCREEN\ROTATING
34 7100528 1 SCREEN\ROTATING\ASSEMBLY
35 7100531 1 SCREEN\RADIATOR\FECON
36 7100651 2 HINGE\RAD\LONG
37 7100652 2 HINGE\RAD\SHORT
38 7100653 2 PIN\HINGE\RAD
39 7100654 2 HINGE\RAD
40 7100782 1 BRUSH\WIPER\RAD
41 7100881 1 MNT\DOOR\SCRN\ROT
42 7100932 4 BRCKT\BEARING\CAM
43 7100935 1 TENS\BELT\SCRN\ROT
44 7100936 1 BRCKT\TENS\BELT
45 7100937 1 CVR\BTTM\SCRN
46 7100938 1 COVER\TOP\SCRN
47 7100939 1 TUBE\SUCTION\RAD
48 7100959 2 STRAP\RETAINER\SCREEN\RADIATOR
49 7100960 2 STRAP\RETAINER\SCREEN\RADIATOR
50 7100991 1 BOLT\TENSION\BELT
51 7101020 1 SEAL\SUCTION\RAD
52 7101084 2 BRUSH\STRIP\3/8X103\NYLON
53 7101202 1 WASH\SPCR\1-1/20DX1.21875IDX1/4THCK
54 7501077 1 SHEAVE\SCRN\RAD
7100941 DOOR\FR\ASSY\C27/32

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

33



34

LEFT HAND ENGINE DOOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



LEFT HAND ENGINE DOOR

ITEM PART QTY. PART DESCRIPTION

1 4703577 2 HINGE\FAB\3\BASE

2 4703578 2 HINGE\FAB\3-1/2\OUTER

3 4703579 2 HINGE\ASSY\FAB\3-1/2

(INCLUDES #1, #2, #5 & #8)

4 4704046 2 FLANGE\REINFORCE\LATCH

5 4800089 2 BOLT\HEX\3/8X4

6 4800657 6 SCR\RD\PHL\#10-24X5/8

7 4800913 4 BOLT\FLG\SERR\3/8X1\NC

8 4900023 6 NUT\TPLCK\3/8\NC

9 4900072 6 NUT\HEX\#10\NC

10 5000071 6 WASH\LOCK;EXT\STARW10

11 7100883 1 DOOR\ACCESS\ENGINE

12 7500907 2 LATCH\COMP\HD\1.18-2.36

13 7500908 2 LATCH\COMP\HD\OFFSET,CAM
7100882 ASSY\DOOR\LH\COMP\ENG

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

35



RIGHT HAND ENGINE DOOR

i

6
e

12
: ===

J

36 9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



RIGHT HAND ENGINE DOOR

ITEM PART QTY. PART DESCRIPTION

1 4703577 2 HINGE\FAB\3\BASE

2 4703578 2 HINGE\FAB\3-1/2\OUTER

3 4703579 2 HINGE\ASSY\FAB\3-1/2

(INCLUDES #1, #2, #5 & #8)

4 4704046 2 FLANGE\REINFORCE\LATCH

5 4800089 2 BOLT\HEX\3/8X4

6 4800657 6 SCR\RD\PHL\#10-24X5/8

7 4800913 4 BOLT\FLG\SERR\3/8X1\NC

8 4900023 6 NUT\TPLCK\3/8\NC

9 4900072 6 NUT\HEX\#10\NC

10 5000071 6 WASH\LOCK;EXT\STARW10

11 7100885 1 DOOR\ACCESS\ENGINE

12 7500907 2 LATCH\COMP\HD\1.18-2.36

13 7500908 2 LATCH\COMP\HD\OFFSET,CAM
7100884 ASSY\DOOR\RH\COMP\ENG

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

37



38

ENGINE COMPARTMENT ASSEMBLY

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



ENGINE COMPARTMENT ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 0900153 1 ENG\CAT\C-27\950HP\TIER2\HRZNTLGRNDR
2 0900155 1 CLUTCH\FLEX\HPTO15TFO
3 4801222 1 BOLT\U\3/8X4X5-1/2

4 4801223 1 BOLT\U\1/2\8-3/4X10-3/8

5 7100856 2 BRCKT\MFFLR\C27_C32

6 7100859 2 TOP\BRCKT\MFFLR

7 7100860 2 STBLZR\BRCKT\MFFLR

8 7100926 1 TUBE\EXH\LEFT

9 7100927 1 TUBE\EXH\RIGHT

10 7100928 1 TUBE\EXH\EXIT\LEFT

11 7100930 2 TUBE\AIR\INLET

12 7100940 1 TUBE\DRAWOFF\RAD

13 7100956 1 TUBE\AIR\ENG

14 7100963 1 MNT\FLTR\AIR\LEFT

15 7100964 1 MNT\FLTRAIR\RIGHT

16 7100986 1 BASE\SPRT\EXH\AIR

17 7100987 1 BRCKT\SPPRT\EXH

18 7100988 1 BRCKT\SPPRT\AIR\CHRG
19 7100989 1 SPPRT\EXH\AIR

20 7500922 2 FTG\RBBR\7TO6\90DEG\ELL
21 7500925 2 CLAMP\EXHAUST\6

22 7501066 2 SPRTR\AINLINE\H001906

23 7501247 2 CLAMP\EXH\6\U-BOLT

24 7501272 2 EXH\CPLNG\FLEX\STRGHT
25 7501273 2 CLMP\EXH\V-BAND\5-3/4

26 7501274 2 AIRCLEANER\FRG\18"

27 7501276 4 90DEG REDUCING ELBOW
28 7501278 4 CLMP\AIRCLEANER\18"

29 7501279 1 FTG\RBBR\6 TO5\90DEGELL
30 7501284 2 MFFLR\DONALDSON\M122300
31 7501327 4 CLAMP\EXH\6\BAND\FLAT
32 7501329 1 FTG\RBBR\S\STRGHT

REPLACEMENT FILTER ELEMENT FOR 7501274

4400122
4400123

REPLACEMENT FILTERS
4400117
4400125
4400133

9564 DURATECH HORIZONTAL GRINDER

FLTR\ELMTAIR\PRMRY\
FLTR\ELMT\AIR\SAFTY

FLTR\ELMT\OIL\CAT
FLTR\ELMT\FUEL\CAT
FLTR\FUEL\CAT\PRIMARY W/SPRTR

PARTS REFERENCE

39



40

CLUTCH - PUMP - RADIATOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



CLUTCH - PUMP - RADIATOR

ITEM PART QTY. PART DESCRIPTION

1 0900153 1 ENG\CAT\C-27\950HP\TIER2\HRZNTLGRNDR

2 0900155 1 CLUTCH\FLEX\HPTO15TFO

3 0900178 1 RAD\ENG\AKG\950HP\CAT

4 0900179 1 TANK\SURGE\RAD\AKG\950HP

5 1400613 1 BUSH\KEYLESS\EXP\4-1/2

6 1400631 1 SHVE\10/8V15\DYNAMICBAL

7 1600101 4 V-BELT\BX\66

8 4200119 1 PUMP\6.0CID\LOADSENSE

9 4200125 1 PUMP\HYD\4.00CID\LOADSNSE

10 4703181 2 WASH\SNUB\MNT

11 4800450 6 SCR\CAP\ALN\5/8X2\NC

12 7100911 1 MNT\ENG\REAR\C27/32\HORIZ

13 7100958 1 BRCKT\SPPRT\CLUTCH\HPTO20TD

14 7100977 4 WASH\SNUB\1-7/8X17/32

15 7100978 1 MNT\FLTR\CLUTCH

16 7100985 1 ARM\SPPRT\CLTCH

17 7501183 2 CUSH\RBBR\1.87"0ODX1.31"IDX390LB

18 7501281 2 CUSH\RBBR\3-1/20DX2-7/8\>

19 7501286 1 CPLNG\FLEX\AC8.WN.F2K.18.86
NOT SHOWN

1600121 2

4200157

4200158

9564 DURATECH HORIZONTAL GRINDER

V-BELT\5/8VP\3150\PREDATOR

RAD\HYD\OIL\CMPNT\0900153
(REPLACEMENT HYDRAULIC OIL COOLER)

RAD\CLTCH\OIL\CMPNT\0900153
(REPLACEMENT CLUTCH OIL COOLER)

PARTS REFERENCE

a1



42

FEED FLOOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



FEED FLOOR

ITEM PART QTY. PART DESCRIPTION

1 2000308 2 BRG\FLG\CAST\1-1/2\2BOLT

2 2000330 2 BRG\TAKE UP\2-7/16\SET SCREW\BALL

3 2000511 6 BRG\PB\1-1/2\2BOLT\MALLEABLE

4 2000579 2 BRG\FLG\3-1/2\4-BOLT\RLLR

5 3100206 1 GRBX\BERMA\FECON
3100366 SEAL\OIL\GRBX\BERMA\90/140/13

(SEAL GEARBOX 3100206)

6 4800080 15 BOLT\HEX\1/2X7

7 4800384 1 BOLT\PLOW\7/16X1-1/2

8 4800418 8 SCR\CSK\ALN\5/8X2

9 4800565 6 BOLT\HEX\M16XM35

10 4801208 2 SCR\CAP\ALN\M12X40

11 4900001 15 NUT\HEX\1/2\NC

12 4900025 1 NUT\HEX\7/16\NC

13 4900178 8 NUT\FLG\TPLCK\5/8\GR8\NC

14 5000003 6 WASH\LOCK\5/8

15 5000006 17 WASH\LOCK\1/2

16 5000015 1 WASH\LOCK\7/16

17 5000016 1 WASH\FLAT\7/16

18 6200087 1 KEY\REC\11IMMX18MMX6"

19 6200091 5 KEY\SQ\3/4X5

20 7100395 9 WASHER\ARM\TORQUE

21 7100428 1 ARM\TORQUE

22 7100442 1 ROLL\CLEANOUT\TENSIONER

23 7100487 1 TUBE\CUSHION\TORQUE

24 7100697 1 KEEPER\KEY\GEARBOX\BERMA

25 7101105 60 SLAT\FLR\FD

26 7101106 10 GEAR\END\DR\FLR

27 7101108 1 SHAFT\ROLL\DRIVE\FLOOR\FEED

28 7101109 50 GEAR\MID\DR\FLR

29 7101110 1 DR\FLR\FD

30 7101111 1 CHAIN\FLR\FEED

31 7101112 4 SHFT\RTRN\FLR

32 7101113 3 RLLR\RTRN\FLR\FD

33 7101114 8 WSH\RTNR\RLLR\RTRN

34 7101115 1 RLLR\RTRN\FLR\FD\FR

35 7101116 120 RD\HNGE\FLR

36 7101123 EDGE\CTTNG\FLR\RGHT

37 7101125 1 EDGE\CTTNG\FLR\LFT

38 7101126 8 GUIDE\FLR\SIDE

39 7101136 60 SLAT\FLR\FD\NO;TREAD

40 7501335 12 STRIP\WEAR\FLR\FEED

41 7501345 8 RLLR\NYLON\RTRN\FLR
7101107 FLR\FEED\ASSY\9564

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

43



LIFT ARM ASSEMBLY

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



LIFT ARM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 1400611 4 BUSH\2'ID X 2-3/16"0OD X 2" L\GARLOCK
2 1400613 2 BUSH\KEYLESS\EXP\4-1/2
3 2000326 2 BRRG\FLANGEM BOLT\3-1/2\SET SCREW\BALL
4 3100206 2 GRBX\BERMA\FECON
3100366 SEAL\OIL\GRBX\BERMA\90/140/13
(SEAL FOR GEARBOX 3100206)
5 3800043 2 FTG\LUB\1/8MPXZRK\SHORT
6 3800490 2 FTG\3/4AMOR\PLUG\HEX
7 3800515 4 FTG\1IMP\PLUG\SQHEAD\LW
8 3800860 2 FTG\3/8MP\BRTHR\CHCK\3PSI
9 4800012 11 BOLT\CRG\3/8X1-1/4\NC
10 4800018 4 BOLT\HEX\1/2X1-1/4
11 4800142 4 BOLT\HEX\3/8X1-3/4
12 4800178 2 BOLT\HEX\1/2X1-3/4
13 4800565 12 BOLT\HEX\M16XM35
14 4801208 4 SCR\CAP\ALN\M12X40
15 4801221 8 SCR\CSK\ALN\3/4X3-1/2\NC
16 4801235 8 BOLT\HEX\M16XM25
17 4900001 4 NUT\HEX\1/2\NC
18 4900002 15 NUT\HEX\3/8\NC
19 4900004 8 NUT\HEX\3/4\NC
20 5000003 20 WASH\LOCK\5/8
21 5000004 4 WASH\FLAT\1/2
22 5000006 10 WASH\LOCK\1/2
23 5000012 8 WASH\LOCK\3/4
24 5000019 15 WASH\LOCK\3/8
25 6200087 2 KEY\REC\11IMMX18MMX6"
26 7100375 1 SHAFT\ROLL\FEED
27 7100395 2 WASHER\ARM\TORQUE
28 7100417 1 ARM\LIFT
29 7100428 2 ARM\TORQUE
30 7100443 1 ROLL\FEED
31 7100486 1 ROLL\FEED\ASSEM (INCLUDES #2, #26 & #30)
32 7100487 2 TUBE\CUSHION\TORQUE
33 7100697 2 KEEPER\KEY\GEARBOX\BERMA
34 7100768 1 SH\FSTNR\BELT\ROLL\FEED
35 7100787 1 BELT\MAT\ARM\ROLL\FEED
36 7100858 2 COVER\GEARBOX\MODIFIED\COMP
37 7101047 2 BLCK\GUIDE\ARM\FEED
38 7101048 2 PL\MNT\PLSTC
39 7101142 1 BELT\DFLCTR\WHL\FD
40 7101147 2 CVR\SEAL\GRBX
41 7101149 1 STRP\RET\BLT\DEFL\WHL\FD
7100484 ARM\LIFT\ASM
NOT SHOWN

4100346 2

9564 DURATECH HORIZONTAL GRINDER

CYL\HYD\3X20X1-1/2\PERP\SAE-8
PARTS REFERENCE

45



46

ROTOR ASSEMBLY

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



ROTOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1400614 3 BUSH\ETBA-35A\5-7/16

2 1400630 1 SHVE\10/8V28.5\DYNAMICBAL

3 2000575 1 BRG\PB\5-7/16\IASAF\FIXED

4 2000576 1 BRG\PB\5-7/16\ISAF\EXP

5 4800146 4 BOLT\HEX\3/8X2

6 4800318 2 SCR\SET\ALN\5/16X3/4\NC

7 4800660 48 BOLT\HEX\7/8X7\NF

8 4801210 8 BOLT\HEX\1X6\GR8\NC

9 4801219 48 BOLT\HEX\1/2X4-1/2\GR8\NF

10 4900002 4 NUT\HEX\3/8\NC

11 4900122 8 NUT\HEX\1\GR8\NC

12 4900148 48 NUT\TPLCK\7/8\GRO\NF

13 4900183 48 NUT\TPLCK\1/2\NF\GR9

14 5000001 4 WASH\FLAT\3/8

15 5000014 8 WASH\FLAT\1

16 5000019 4 WASH\LOCK\3/8

17 5000053 8 WASH\LOCK\1

18 5000106 16 WASH\LOCK\7/8

19 5200183 24 HOLDER\TOOL\FIXED

20 5200232 24 HMMR\BIT"'WOOD\2HOLE

21 5200236 24 HMMR\BIT\CUTTER\SIDE

22 7100376 8 SHAFT\FLAIL

23 7100456 1 ROTOR\WELDMENT

24 7100461 16 RETAINER\ROD\FLAIL\WELDMENT

25 7100536 1 WHEEL\PICKUP\SPEED

26 7100788 20 SPACER\HOLDER\TOOL

27 7100982 16 BOLT\RTR\MACHINED

28 7101071 1 HSG\CVR\PCKP\SPD

29 7101090 4 SPPRT\BRG\RTR

30 7501187 1 SHAFT\ROTOR\5-7/16X104-7/16
7100457 ROTOR\ASSEMBLY

(less bearings, sheave, speed wheel pick up & cover)

7100983 RTR\ASSY\COMPLETE\9564
Optional Tips

5200239 24
5200240 24
5200249 24

9564 DURATECH HORIZONTAL GRINDER

HMMR\TIP\SET\24\3-1/2\ AGGRSSV
HMMR\TIP\SET\24\3-1/2\CLAW
HMMR\TEETH\2BOLT\9564 QUADCO

PARTS REFERENCE

47



48

BELT TENSIONER

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



BELT TENSIONER

ITEM PART QTY. PART DESCRIPTION
1 1400612 2 BUSH\2-3/4ID X 2-15/16 OD X 2 L\GARLOCK
2 2000331 2 BRG\RADIAL\5S0MM ID\BALL
3 3800043 1 FTG\LUB\1/8MPXZRK\SHORT
4 4800033 3 BOLT\HEX\3/4X2
5 4800079 4 BOLT\HEX\5/8X2-1/2
6 4800106 1 BOLT\HEX\5/8X1-1/2
7 4800107 1 PIN\HAIR\1/8(#9)
8 4800178 8 BOLT\HEX\1/2X1-3/4
9 4800181 1 PIN\CLEVIS\1X2-1/2
10 4800224 1 BOLT\HEX\3/4X5
11 4800952 2 SNPRNG\AINT\110MMX.109
12 4900004 4 NUT\HEX\3/4\NC
13 4900005 1 NUT\HEX\5/8\NC
14 4900042 2 NUT\JAM\1\NC
15 4900047 1 NUT\JAM\5/8\NC
16 4900104 2 NUT\JAM\3/4\NC
17 4900110 4 NUT\FLG\SERR\5/8\NC
18 5000003 5 WASH\LOCK\5/8
19 5000006 8 WASH\LOCK\1/2
20 5000012 4 WASH\LOCK\3/4
21 5000114 4 WASH\FLAT\5/8\EXTRTHK\GR8
22 5000115 2 WASH\FLAT\3/4\EXTRTHK\GR8
23 6100085 1 SPG\2"ODx1"IDx8"L\.26WIRE
24 7100423 1 ARM\TENSIONER\BELT
25 7100441 1 WASHER\PIVOT\TENSIONER\BELT
26 7100476 1 TENSIONER\BELT\DRIVE
27 7100646 1 RETAINER\WWASHER\SPRING
28 7100892 1 ROLL\TENSIONER\BELT
29 7100893 1 SHAFT\ROLL\TENSIONER
30 7100905 1 ROD\TNSNR\BELT
31 7100994 1 ARM\CROSS\TNSR\BELT
32 7100995 1 ARM\SLIDE\TNSR\BELT
33 7100997 2 ARM\TNSR\BELT
34 7100999 1 PUSH\TNSR\BELT
35 7101000 1 ADINTENS\BELT
36 7101124 1 TUBE\TENS\SPRNG
7100476 TENSIONER\BELT\DRIVE
NOT SHOWN
1600121 2 V-BELT\5/8VP\3150\PREDATOR

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



FRONT BELLY CONVEYOR

M1 3101 INO§S 135

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

50



FRONT BELLY CONVEYOR

ITEM PART QTY. PART DESCRIPTION
1 1700212 1 BELT\CNVYR\54X722/R5/SMOO
2 2000517 2 BRG\PB\2-7/16\SET SCREW\BALL
3 4800017 2 BOLT\HEX\3/4X3
4 4801193 1 BOLT\ELEVATOR\3/8X1-1/4
5 4900002 1 NUT\HEX\3/8\NC
6 4900004 2 NUT\HEX\3/4\NC
7 5000001 1 WASH\FLAT\3/8
8 5000005 2 WASH\FLAT\3/4
9 5000012 2 WASH\LOCK\3/4
10 5000019 1 WASH\LOCK\3/8
11 7100421 2 TNSNR\BELT\LOWER\CNVYR\TRNSFR
12 7100433 2 TENSIONER\BELT\CONVEYOR
13 7100435 3 BOLT\TENSIONER
14 7100491 2 RLLR\IDLR\4X54W/CHNNL MNT BRKT
15 7100513 2 WEAR\GAURD\TRANSFER\MIDDLE
16 7100514 4 WEAR\GAURD\TRANSFER\SIDES
17 7100517 4 MOUNT\CONVEYOR\TRANSFER\FRONT
18 7100523 8 WEAR\GAURD\TRANSFER\STRIPS
19 7100795 1 FRAME\IMPACT\CONV\BELLY
20 7100915 1 GUIDE\BELT\TRANS
21 7101017 2 SHLD\RLLR\FRNT
22 7101066 2 DEFL\MAT\BELT\BLLY
23 7501231 1 RLLR\TROUGH\54"\20DEG
24 7501233 1 RLLR\RET\4"X54"W/BRACKETS
24A 7501398 CLIP\END\RLLR (REPLACEMENT CLIPS FOR 7501233)
24B 7501477 BRKT\DROP\RLLR (REPLACEMENT BRACKET FOR 7501233)
25 7501323 2 GRG\RLLR\TRRN\54
7100797 CONV\BELLY\9564
9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE

51



LEFT SIDE IMPACT

52

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



LEFT SIDE IMPACT

ITEM PART QTY. PART DESCRIPTION

1 4703253 7 BUSH\ADJ\SEAL\BELT

2 4800034 1 BOLT\HEX\3/8X1-1/2

3 4800061 7 BOLT\CRG\1/2X1-1/2\NC

4 4800098 8 BOLT\HEX\3/8X1-1/4\NC

5 4800914 3 BOLT\FLG\SERR\3/8X1-1/4\NC

6 4900001 2 NUT\HEX\1/2\NC

7 4900002 8 NUT\HEX\3/8\NC

8 4900014 7 NUT\TPLCK\1/2\NC

9 4900023 1 NUT\TPLCK\3/8\NC

10 4900046 2 NUT\JAM\1/2\NC

11 4900109 3 NUT\FLG\TPLCK\3/8\NC

12 5000004 9 WASH\FLAT\1/2

13 5000019 8 WASH\LOCK\3/8

14 7100825 1 BELT\SEAL\CONWV\BELLY\SIDE

15 7100828 1 STRAP\RETAINER\BELT\SIDE\CONWABELLY
16 7100829 1 PLAMPACT\CONVABELLY\LEFT

17 7100833 1 SH\SEAL\SIDE\CONV\BELLY\LEFT
18 7100834 1 SEAL\SIDE\CONV\BELLY\LEFT\COMP
19 7100901 1 SHIELD\REAR\BOX\RTR

20 7101034 1 DFL\CNVYR\BLLY

21 7101035 1 BELT\SEAL\DFL\CNVYR\BLLY

22 7101036 1 RTNR\BLT\SEAL\CNVYR\BLLY

23 7101052 1 SEAL\CNVYR\BELLY\SKRTBRD
24 7101102 1 SH\FUNNEL\SEAL\CONWV\BELLY\LEFT
25 7101129 1 STRP\RET\BLT\SKRBRD

26 7101132 1 SIDE\LFT\ADJ\SKRBRD\BLLY

27 7101133 1 ADIN\SKRBRD\BLLY\LFT

28 7500664 1 BALL STUD\SHOCK\FITTING\M6
29 7500665 1 END FITTING\GAS SPRING \m6
30 7500666 1 SAFETY CLIP

31 7500716 1 ROD\ARM

32 7501237 1 END\CLEVIS\SHOCK\GAS\M6

33 7500680 1 SPRNG\GAS\60LB\9416K173

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

53



54

RIGHT SIDE

9564 DURATECH HORIZONTAL GRINDER

IMPACT

PARTS REFERENCE



RIGHT SIDE IMPACT

ITEM PART QTY. PART DESCRIPTION

1 4703253 7 BUSH\ADJ\SEAL\BELT

2 4800034 1 BOLT\HEX\3/8X1-1/2

3 4800061 7 BOLT\CRG\1/2X1-1/2\NC

4 4800098 8 BOLT\HEX\3/8X1-1/4\NC

5 4800914 3 BOLT\FLG\SERR\3/8X1-1/4\NC

6 4900001 2 NUT\HEX\1/2\NC

7 4900002 8 NUT\HEX\3/8\NC

8 4900014 7 NUT\TPLCK\1/2\NC

9 4900023 1 NUT\TPLCK\3/8\NC

10 4900046 2 NUT\JAM\1/2\NC

11 4900109 3 NUT\FLG\TPLCK\3/8\NC

12 5000004 9 WASH\FLAT\1/2

13 5000019 8 WASH\LOCK\3/8

14 7100823 1 PLAMPACT\CONVABELLY\RIGHT
15 7100825 1 BELT\SEAL\CONWV\BELLY\SIDE

16 7100828 1 STRAP\RETAINER\BELT\SIDE\CONWABELLY
17 7100831 1 SH\SEAL\SIDE\CONV\BLLY\RIGHT
18 7100832 1 SEAL\SIDE\CONV\BELLY\RIGHT\COMP
19 7100901 1 SHIELD\REAR\BOX\RTR

20 7101034 1 DFL\CNVYR\BLLY

21 7101035 1 BELT\SEAL\DFL\CNVYR\BLLY

22 7101036 1 RTNR\BLT\SEAL\CNVYR\BLLY

23 7101052 1 SEAL\CNVYR\BELLY\SKRTBRD
24 7101103 1 SH\FUNNEL\SEAL\CONVABELLY\RIGHT
25 7101129 1 STRP\RET\BLT\SKRBRD

26 7101130 1 SIDE\RGHT\ADJ\SKBRD\BLLY

27 7101131 1 ADJ\SKBRD\BLLY

28 7500664 1 BALL STUD\SHOCK\FITTING\M6
29 7500665 1 END FITTING\GAS SPRING \m6
30 7500666 1 SAFETY CLIP

31 7500716 1 ROD\ARM

32 7501237 2 END\CLEVIS\SHOCK\GAS\M6

33 7500680 1 SPRNG\GAS\60LB\9416K173

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

55



56

FRONT BELLY CONVEYOR DOOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



FRONT BELLY CONVEYOR DOOR

ITEM PART QTY. PART DESCRIPTION

1 4800012 5 BOLT\CRG\3/8X1-1/4\NC

2 4800107 3 PIN\HAIR\1/8(#9)

3 4900002 5 NUT\HEX\3/8\NC

4 5000019 5 WASH\LOCK\3/8

5 7100753 3 HINGE\SEAL\CONV\BELLY\FRONT

6 7100824 1 DOOR\FRONT\CONV\BELLY

7 7100826 1 BELT\SEAL\DOOR\CONW\BELLY

8 7100827 1 STRAP\RTNR\BELT\FRONT\CONWV\BELLY
9 7100830 1 DOOR\FRONT\CONWV\BELLY\COMP

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

57



58

REAR TRANSITION

i
|
)

53 '(:a
R e e OO
e T N D
EreE ey
T e e e T D
’a}‘='eE&:’;Es:-’:is:’:is:@!s:t:‘:&:»

T P e D
e e ey
e et ey
e e B

EREERTTEED

RS ES e S EREE S

G

2 =~
S

@ #‘-"—‘E.E'a‘-‘-'-iE&=§E§=§E§=’g§§=’e§'§=$
“"='.~=’:E§=5E§=€E§=’e=§=’e.=.."$
SR R LR O
T T P P D
‘-&‘:-’e!.ﬁ‘:-‘e‘ii’e.-.-':§=5£.==5=§=’e.-':§==
;§=ﬁ.-'.'§=‘-?=§'-‘-’ei-.'§‘-'-’e§§=’e§§=’e§§=5
@.ﬁf-'-ﬁi‘=’:E§=€E§=’:‘E§‘-‘-?E§=@E§=$
2 -
€O‘s§=iE@=ﬁ§§=§£§=€=§=ﬁ=§=’e§§=ﬁ
e e

@z§=’e=§=i=§=5=§=’e=§—5=§=‘:‘E§=5
P R A T D

R S e

A =
§=’e=§=€=§—i=.~:‘ii=§="=§‘éf=§=’
o e S B e T N SN
e T e L N i S T

GR=IEN=IEY

e e O
Rt e e e
O e e e LD
@§=?E§=55§=55§=?E§‘-‘-’9'5§‘?E§=5
e et LD

7
Y

ISEIESCsESmIREIm T
S o e P e D
e AN g T LR

_\-I‘-\-I—g-_-?E'\—’

A T TG

e e g L D

R N N LR LR
i

R S R D

S i e D

e\ v

@rS=rm -
O R AR R

SR T T ST
N T R E TG D
A P P D
C-r _\-,

“§=’e.=.§=’e=§=’95§=’e§§=’e=.~—e=!-—
O .

{ ‘§=’e=§=’e'=§=’4=§=€=§=’e=§=e.-.,%?'-'a
= =

N R T DU

=
i S
S Eores N E ey
R AR
S

N A SR e
S e e G SR
Nl e e e LD

S e G D

<<=

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



REAR TRANSITION

ITEM PART QTY. PART DESCRIPTION

1 4800013 47 BOLT\HEX\5/16X1

2 4800160 1 BOLT\HEX\7/16X1-1/4

3 4900025 1 NUT\HEX\7/16\NC

4 4900108 47 NUT\FLG\SERR\5/16\NC

5 5000015 1 WASH\LOCK\7/16

6 5000023 47 WASH\FLAT\5/16

7 7100902 47 CHAIN\1/4\14LINK

8 7100903 1 CHNNL\MNT\CHAIN\BOX\RTR\REAR
9 7100904 1 DEFL\CHAIN

10 7101049 1 CVR\TRNS\BELT\BELLY

11 7101050 1 DEFL\MID\CNVYR\BLLY

12 7101051 1 STRP\ARTNR\BLT\CNVYR\BLLY

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

59



60

BELLY CONVEYOR FRONT IDLER PULLEY

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



BELLY CONVEYOR FRONT IDLER PULLEY

ITEM PART QTY. PART DESCRIPTION

1 1400636 2 BUSH\HE30\2-7/16

2 6200028 2 KEY\SQ\5/8X3

3 7100631 1 SHAFT\PULLEY\TAIL\belly

4 7100633 1 RLLR\AIDLR\WING\10X57\W-2-7/16 SHFT

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

61



REAR BELLY CONVEYOR

IR

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

62



REAR BELLY CONVEYOR

QTY.

PART DESCRIPTION

ITEM PART
1 1000085
2 1000219
3 2000517
4 3900044
5 4800003
6 4800114
7 4800115
8 4800160
9 4800253
10 4900004
11 4900025
12 4900031
13 4900090
14 5000001
15 5000005
16 5000006
17 5000012
18 5000015
19 5000016
20 6200021
21 6200028
22 6200029
23 7100421
24 7100435
25 7100541
26 7100629
27 7100634
28 7100797
29 7100798
30 7100799
31 7100802
32 7101014
33 7101015
34 7101127
35 7101128
36 7501166
37 7501232
38 7501233
38A 7501398
38B 7501477
NOT SHOWN
1100193
1100064

9564 DURATECH HORIZONTAL GRINDER

P PP RPRPRPRPRPRRPRPRRPRPRPEPNRPNRPMUONAEANPAENCONDAERNNOCRNERER

SPKT\60\B\20\1-1/2\3/8
SPKT\60\B\20\2-7/16\5/8KW
BRG\PB\2-7/16\SET SCREW\BALL
MTR\HYD\23.9CID\SAE

BOLT\HEX\3/8X1

BOLT\HEX\1/2X2

BOLT\HEX\3/4X2-1/2

BOLT\HEX\7/16X1-1/4
BOLT\HEX\7/16X1-3/4

NUT\HEX\3/4\NC

NUT\HEX\7/16\NC

NUT\HEX\1\NC

NUT\FLG\3/8\NC

WASH\FLAT\3/8

WASH\FLAT\3/4

WASH\LOCK\1/2

WASH\LOCK\3/4

WASH\LOCK\7/16

WASH\FLAT\7/16
KEY\SQ\3/8X1-1/2\HARDEND
KEY\SQ\5/8X3

KEY\SQ\5/8X2
TNSNR\BELT\LOWER\CNVYR\TRNSFR
BOLT\TENSIONER
ASSY\GUIDE\MTRL\CNVYR\BELLY
SHAFT\PULLEY\HEAD\CNVYR\BELLY
RLLR\HEAD\10X56\3/8HERRINGBONELAG
CONV\BELLY\9564
CHUTE\TRANS\CONV\BELLY
TENSIONER\BELT\HEAD\BELLY
SCRAPER\CONV\BELLY
GUIDE\MAT\BELT\LFT
GUIDE\MAT\BELT\RGHT
TENSIONER\BELT\HEAD\DR
CVR\DR\BELT\BLLY
RLLR\HEAD\10X56W/2-7/16 SHAFT\3/8" HERRINGBONE LAG
RLLR\TROUGH\54"\35DEG
RLLR\RET\4"X54"W/BRACKETS
CLIP\END\RLLR (REPLACEMENT CLIPS FOR 7501233)
BRKT\DROP\RLLR (REPLACEMENT BRACKET FOR 7501233)

CHAIN\60DBL\19
CHAIN\60ODBL\CL

PARTS REFERENCE 63



64

MATERIAL GUIDE

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



MATERIAL GUIDE

ITEM PART QTY. PART DESCRIPTION

1 1700202 1 RBBR\GUIDE\MTRL\CNVYR\BELLY
2 4800053 12 BOLT\CRG\3/8X1\NC

3 4900002 9 NUT\HEX\3/8\NC

4 5000019 11 WASH\LOCK\3/8

5 7100542 1 CHUTE\CNVYR\BELLY

6 7100543 2 STRP\SUP\RBR\GD\MATERIAL

7 7100544 1 STRP\SUP\RBR\GD\MATERIAL

8 7100545 1 PL\SUP\RBR\GD\MATERIAL

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

65



66

CONVEYOR BELLY SCRAPER

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



CONVEYOR BELLY SCRAPER

ITEM PART QTY. PART DESCRIPTION

1 4800470 1 BOLT\HEX\7/8X2-1/2\NC

2 4900001 2 NUT\HEX\1/2\NC

3 4900014 1 NUT\TPLCK\1/2\NC

4 4900022 1 NUT\HEX\7/8\NC

5 4900046 2 NUT\JAM\1/2\NC

6 5000004 1 WASH\FLAT\1/2

7 5000106 1 WASH\LOCK\7/8

8 6100089 1 SPG\COMP\6X1-15/16\1/4WIR

9 7100800 1 PIVOT\MNT\SCPR\CONWV\BELLY

10 7100801 1 TUBE\SWIVEL\SCRAPER\BELT

11 7100802 1 SCRAPER\CONV\BELLY

12 7100804 1 RD\TENSIONER\SCRAPER\BELT

13 7100805 1 ARM\TORQUE\SCRAPER\BELT

14 7100806 2 WASHER\TENSIONER\SCRPPR\BELT

15 7100807 1 WASHER\RETAINER\SCRPPR\BELLY

16 7501238 1 BLADE\SCRPPR\BELT\POLY\46
7100802 SCRPR\CONV\BELLY

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

67



68

UPPER DISCHARGE CONVEYOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



UPPER DISCHARGE CONVEYOR

ITEM PART QTY. PART DESCRIPTION

1 1000085 1 SPKT\60\B\20\1-1/2\3/8

2 1000219 1 SPKT\60\B\20\2-7/16\5/8KW

3 1100064 1 CHAIN\60DBL\CL

4 1100193 1 CHAIN\60DBL\19

5 1700211 1 BELT\CNVYR\48X742\R5\YCLEAT

6 2000518 2 BRRG\PB\2-15/16\SET SCREW\BALL

7 3900044 1 MTR\HYD\23.9CID\SAE

8 4800017 4 BOLT\HEX\3/4X3

9 4800018 9 BOLT\HEX\1/2X1-1/4

10 4800146 8 BOLT\HEX\3/8X2

11 4800156 2 BOLT\HEX\3/8X3

12 4800160 5 BOLT\HEX\7/16X1-1/4

13 4800214 12 BOLT\CRG\1/4X1\NC

14 4800251 4 BOLT\HEX\1/2X2-1/4\NC

15 4800908 1 BOLT\CRG\1/2X1

16 4801215 6 BOLT\FLG\1/4X3/8\GR8.2\NC

17 4900001 12 NUT\HEX\I/2\NC

18 4900002 8 NUT\HEX\3/8\NC

19 4900004 4 NUT\HEX\3/4\NC

20 4900025 1 NUT\HEX\7/16\NC

21 4900030 2 NUT\NYLCK\3/8\NC

22 4900031 4 NUT\HEX\1\NC

23 4900040 12 NUT\FLG\SERR\1/4NC

24 4900090 4 NUT\FLG\3/8\NC

25 5000001 8 WASH\FLAT\3/8

26 5000004 12 WASH\FLAT\1/2

27 5000005 4 WASH\FLAT\3/4

28 5000006 12 WASH\LOCK\1/2

29 5000012 4 WASH\LOCK\3/4

30 5000015 1 WASH\LOCK\7/16

31 5000016 5 WASH\FLAT\7/16

32 5000019 8 WASH\LOCK\3/8

33 6200021 1 KEY\SQ\3/8X1-1/2\HARDEND

34 6200029 1 KEY\SQ\5/8X2

35 7100416 1 CONVEYOR\STACKING\UPPER

36 7100433 1 TENSIONER\BELT\CONVEYOR

37 7100435 2 BOLT\TENSIONER

38 7100482 2 PIN\CYL\1-1/2X5-5/8

39 7100635 1 TUBE\HANGER\BELT

40 7101073 2 GUIDE\CNVYR\DISCH

41 7101128 1 CVR\DR\BELT\BLLY

42 7101139 1 TNSNR\DR\CONV\DISCH

43 7501162 1 RLLR\HEAD\10"X51" W/2-15/16SAHFT\MAGNETIC\FECON
44 7501163 4 RLLR\TROUGHM8X20DEGREE\CHANNEL MOUNT

44a 7501396 ROLL\RPLCMNT\RLLR\TRGH\20DEG (REPLACEMENT PART FOR 7101163)
44b 7501397 CLIP\STND\RLLR\TRGH\20DEG (REPLACEMENT PART FOR 7101163)
44c 7501398 CLIP\END\RLLR (REPLACEMENT PART FOR 7101163)
45 7501164 3 RLLR\IDLER\X48W/CHANNEL MOUNT BRACKET

46 7501167 3 IDLER\RETURNWX48

47 7501168 6 BRCKT\MNT\CHNLIDLER\RETURN

48 7501315 3 GRD\RLL\RTRNW48

48a 7501316 BRCKT\RH\GRD\RTRN\RLL\HEX (REPLACEMENT PART FOR 7501315)
48b 7501317 BRCKT\LH\GRD\RTRN\RLL\HEX (REPLACEMENT PART FOR 7501315)
48c 7501318 RPLCMNT\GRD\RLL\RTRN\48 (REPLACEMENT PART FOR 7501315)
49 4100254 2 CYL\HYD\3X24\1-1/2ROD\>

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE 69



70

LOWER DISCHARGE CONVEYOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



LOWER DISCHARGE CONVEYOR

QTY.

PART DESCRIPTION

ITEM PART
1 2000329
2 4800003
3 4800010
4 4800018
5 4800034
6 4800082
7 4800156
8 4900001
9 4900005
10 4900030
11 5000001
12 5000003
13 5000004
14 5000006
15 5000019
16 7100418
17 7100436
18 7100548
19 7100549
20 7100632
21 7100635
22 7100778
23 7100812
24 7100816
25 7100818
26 7100820
27 7100822
28 7101001
29 7101002
30 7101004
31 7101005
32 7101064
33 7101065
34 7501163
35 7501164
36 7501222
37 7501230
38 7501315
NOT SHOWN
4100255

9564 DURATECH HORIZONTAL GRINDER

P ANPRPNNNRPRPRPRPRPRPRPRPREPNNRPREPNNNRPAODNMNOOENNDEDMNNMNNOONDNSDBDDN

BRG\FLGM BOLT\2-7/16\SET SCREW\BALL
BOLT\HEX\3/8X1

BOLT\HEX\5/8X2

BOLT\HEX\1/2X1-1/4

BOLT\HEX\3/8X1-1/2

BOLT\HEX\1/2X1-1/2

BOLT\HEX\3/8X3

NUT\HEX\1/2\NC

NUT\HEX\5/8\NC

NUT\NYLCK\3/8\NC

WASH\FLAT\3/8

WASH\LOCK\5/8

WASH\FLAT\1/2

WASH\LOCK\1/2

WASH\LOCK\3/8
CONVEYOR\STACKING\LOWER
PIN\HINGE\FOLD\2X4-3/4
PIN\CYL\1-1/2X8-1/2

PIN\CYL\1-1/4X6-5/8
RLLRAIDLER\WING\10X51W/2-7/16 SHAFT
TUBE\HANGER\BELT
BRCKT\MNT\IDLER\STUB
GUIDE\BELT\DISCH\UPPER\COMP
DEFL\MAT\RIGHT\CONV\DISCH\COMP
WEAR\GAURD\LOWER\LEFT\BELT\DISCH\LEFT
WEAR\GAURD\LOWER\RIGHT\BELT\DISCH
DEFL\MAT\LEFT\CONWV\DISCH\COMP
GAURD\RLLRS\CONV\LEFT
GUARD\RLLRS\CNVYR\RIGHT

ADJ\BRG

ROD\ADJ\BRG
BELT\SCRPR\CNVYR\DISCH
STRP\BLT\SCRPR\CNVYR\DISCH
RLLR\TROUGH\48X20DEGREE\CHANNEL MOUNT
RLLRAIDLER\4X48W/CHANNEL MOUNT BRACKET
IDLER\ROLL\STUB\4"
IDLER\ROLL\2"DIAX4-3/4"
GRD\RLL\RTRN\48

CYL\HYD\4X48X2\3KPSI\WE

PARTS REFERENCE

71



72

MATERIAL DEFLECTOR

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



MATERIAL DEFLECTOR

ITEM PART QTY. PART DESCRIPTION
1 4800012 10 BOLT\CRG\3/8X1-1/4\NC
2 4900002 10 NUT\HEX\3/8\NC
3 4900109 4 NUT\FLG\TPLCK\3/8\NC
4 5000019 10 WASH\LOCK\3/8
5 7100815 2 SEAL\DEFL\CONV\DISCH
6 7100817 2 STRAP\RETAINING\RBBR
7 7100821 1 DEFL\MAT\LEFT\CONW\DISCH
9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE

73



74

UPPER DISCHARGE CONVEYOR BELT GUIDE

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



UPPER DISCHARGE CONVEYOR BELT GUIDE

ITEM PART QTY. PART DESCRIPTION

1 4801193 4 BOLT\ELEVATOR\3/8X1-1/4

2 4900002 4 NUT\HEX\3/8\NC

3 5000001 4 WASH\FLAT\3/8

4 5000019 4 WASH\LOCK\3/8

5 7100811 1 GUIDE\BELT\DISCH\UPPER

6 7100812 1 GUIDE\BELT\DISCH\UPPER\COMP
7 7100813 1 WEAR\GAURD\TRANSFER\STRIPS

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

75



76

DISCHARGE CONVEYOR WEAR GUARD

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



DISCHARGE CONVEYOR WEAR GUARD

ITEM PART QTY. PART DESCRIPTION

1 4801193 4 BOLT\ELEVATOR\3/8X1-1/4

2 4900002 4 NUT\HEX\3/8\NC

3 5000001 4 WASH\FLAT\3/8

4 5000019 4 WASH\LOCK\3/8

5 7100809 1 WEAR\GAURD\TRANSFER\STRIPS
6 7100819 1 GUIDE\BELT\DISCH\LOWER\LEFT

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

77



78

CONVEYOR SWING

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



CONVEYOR SWING

ITEM PART QTY. PART DESCRIPTION
1 3800043 2 FTG\LUB\1/8MPXZRK\SHORT
2 4800033 1 BOLT\HEX\3/4X2
3 4800040 2 BOLT\HEX\7/16X1-1/2
4 4800947 2 BOLT\CRG\7/16X2\NC
5 4900004 1 NUT\HEX\3/4\NC
6 4900035 4 NUT\TPLCK\7/16\NC
7 5000012 1 WASH\LOCK\3/4
8 5000016 4 WASH\FLAT\7/16
9 7100374 1 PIN\PVT\FRM\SWING\CNVYR\DISCH
10 7100437 2 PIN\PIVOT\CONV
11 7100538 1 FRM\SWING\CNVYR\DISCH
12 7100549 2 PIN\CYL\1-1/4X6-5/8
7100550 SWING\CNVYR\DISCH
NOT SHOWN

4100268 1

9564 DURATECH HORIZONTAL GRINDER

CYL\HYD\3-1/2X12\1-1/2ROD

PARTS REFERENCE

79



MAGNETIC CHUTE

80

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



MAGNETIC CHUTE

ITEM PART QTY. PART DESCRIPTION

1 4702871 2 PIN\HANDLE\MAG\CHUTE

2 4702876 2 BRKT\PIN\CHUTE\MAG\HD10

3 4800013 4 BOLT\HEX\5/16X1

4 4800061 1 BOLT\CRG\1/2X1-1/2\NC

5 4800110 2 PIN\COT\1/8X3/4

6 4800178 2 BOLT\HEX\1/2X1-3/4

7 4800201 1 BOLT\CRG\1/2X1-3/4\NC\GR5

8 4800291 28 BOLT\CRG\1/4X3/4\NC

9 4800477 2 BOLT\CRG\3/8X1-1/2\NC

10 4800503 56 BOLT\HEX\1/4X5/8\NC

11 4800514 8 BOLT\HEX\3/8X2-3/4

12 4900001 2 NUT\HEX\1/2\NC

13 4900002 10 NUT\HEX\3/8\NC

14 4900003 4 NUT\HEX\5/16\NC

15 4900009 28 NUT\HEX\1/4\NC

16 4900014 2 NUT\TPLCK\1/2\NC

17 5000001 12 WASH\FLAT\3/8

18 5000019 38 WASH\LOCK\3/8

19 5000022 4 WASH\LOCK\5/16

20 5000024 56 WASH\LOCK\1/4

21 6100064 2 SCRAPERSPRING

22 7100759 1 CHUTE\MAGNETIC\ROLLER

23 7100761 1 SH\CPLR\CHUTE\MAG

24 7100763 2 SH\CHUTE\ROLLER\MAGNETIC

25 7100785 2 BRKT\MNT\FR\CHUTE\RLLR\MAG

26 7100852 2 TUBE\SIDE\CHUTE\MAG

27 7100861 2 PLAMNT\PIN\CHUTE\MAG

28 7100862 2 ARM\FRONT\CHUTE\MAG

29 7101120 2 STRP\FR\CHUTE\MAG
7100759 CHUTEWAGNETIC\ROLLER

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



82

FUEL TANK

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



FUEL TANK

ITEM PART QTY. PART DESCRIPTION

1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL

2 3800165 1 FTG\1/2FPX1/2FP\90

3 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX

4 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS

5 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD

6 4703105 1 CVR\GAUGE\TANK\FUEL

7 4703107 1 CVR\TANK\FUEL\HD12

8 4703108 1 TUBE\FILLAINNER\FUEL

9 4800024 12 BOLT\HEX\1/4X3/4

10 4800098 2 BOLT\HEX\3/8X1-1/4\NC

11 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK

12 4801214 5 SCR\CAP\ALNW#10-32X1-1/2

13 4900082 2 NUT\INSERT\3/8\.027X.150GR

14 5000001 2 WASH\FLAT\3/8

15 5000019 2 WASH\LOCK\3/8

16 5000024 12 WASH\LOCK\1/4

17 5000071 5 WASH\LOCK;EXT\STARW10

18 7100601 1 TANK\FUEL\400GAL\FECON

19 7100604 1 TANK\SUCTION\TANK\FUEL\400GAL

20 7100954 2 BELT\CUSH\TANK\FUEL

21 7100984 1 DEFL\HEAT

22 7500124 1 GRMT\RBBR\1X9/32IDX3/16T

23 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T

24 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF

25 7501175 1 SEAL\TANK\FUEL\3/32

26 7501204 1 GAUGE\FUEL\SENDING\HORIZONTAL
7100602 TANK\FUEL\A00GAL\9564\COMP

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

83



84

BATTERY BOX

9564 DURATECH HORIZONTAL GRINDER

OETAIL A

\ oL DETAIL A

PARTS REFERENCE



BATTERY BOX

ITEM PART QTY. PART DESCRIPTION

1 4501399 4 BELT\CUSHION\BATTERY

2 4501551 2 BRKT\BATT

3 4501552 1 BRKT\BOX\BATTERY\BOTTOM

4 4703198 8 HLDN/BRCKT/BTTRY

5 4703946 1 BRKT\COVER\BOX\BTTRY

6 4703947 1 BRKT\COVER\BTTRY

7 4703948 1 BRKT\COVER\BOX\BATTERY

8 4800003 18 BOLT\HEX\3/8X1

9 4800497 8 SCR\PAN\PHLW#10X3/4\NC

10 4900002 30 NUT\HEX\3/8\NC

11 4900032 4 NUT\WING\3/8\NC

12 4900072 8 NUT\HEX\#10\NC

13 5000001 21 WASH\FLAT\3/8

14 5000019 22 WASH\LOCK\3/8

15 5000071 8 WASH\LOCK;EXT\STARW10

16 5700002 2 BATT\12VDC

17 7100679 1 BRKT\BOX\BATTERY

18 7100680 1 BRKT\BOX\BATTERY

19 7101030 2 COVER\BTTRY

20 7500756 8 BMPR\RBBR\1-1/32X5/8
7100678 BOX\BATTERY\ASSY\HORIZONTAL

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

85



OIL TANK

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

86



OIL TANK

ITEM PART QTY. PART DESCRIPTION
1 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
2 4400071 1 VENT\W/LOCK\CAP\HYD
3 7100866 1 TANK\OIL\C27/32
4 7100868 1 COVER\CLEANOUT\TANK\OIL
5 7100869 1 TUBE\DROP\SENSOR\TEMP/LEVEL
6 7100953 2 BELT\CUSH\TANK\OIL
7 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
7100867 TANK\HYD\OIL\HORIZ\950HP

REPLACEMENT ELEMENT FOR 4400043

4400074 FLTR\ELMT\1OMIC\INTANK

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

87



88

CONTROL PANEL FRAME

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



CONTROL PANEL FRAME

ITEM PART QTY. PART DESCRIPTION

1 4800003 5 BOLT\HEX\3/8X1

2 4800142 2 BOLT\HEX\3/8X1-3/4

3 4800146 2 BOLT\HEX\3/8X2

4 4900002 3 NUT\HEX\3/8\NC

5 4900003 4 NUT\HEX\5/16\NC

6 4900023 6 NUT\TPLCK\3/8\NC

7 5000019 3 WASH\LOCK\3/8

8 5000022 4 WASH\LOCK\5/16

9 5700289 2 ENCL\BRKR\CRCT\7-POLE

10 5700290 2 TERM\BAR\BUS\8-POLE

11 5700480 14 RELAY\SPDT\24VDC\20AMP

12 5700504 2 RELAY\POWR\24WV\SPST\W/DIO

13 5700633 2 RADIO\REMOTE\OMNEX\900TX

14 5700650 1 PLC\MODULE\DVC-10

15 5700658 1 HARN\6000HORIZ\RADIO

16 7100365 1 PNL\CNTRL

17 7100368 1 PNL\CNTRL\DOOR\FECON

18 7100370 1 PNL\CNTRL\DOOR\TOP\FECON

19 7100371 1 PNL\CNTRL\DOOR\BTTM

20 7101029 2 PNL\CNTRL\PLUG

21 7500664 4 BALL STUD\SHOCK\FITTING\M6

22 7500665 4 END FITTING\GAS SPRING \m6

23 7500666 4 SAFETY CLIP

24 7500755 8 CUSH\RBBR\1-OD\1/4-20X3/4

25 7501580 6 CUSH\RBBR\3-1/8X1-3/4X1\5/16UNC

26 7500663 2 SPRNG\GAS\90LB\9416K224

27 7500908 1 LATCH\CMPNT\HD\OFFSET;CAM
7100369 PNL\CNTRL\9564\ASSY

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



90

TOP CONTROL PANEL

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



TOP CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4703303 2 BRKT\SPRING\GAS\3010

2 4800291 14 BOLT\CRG\1/4X3/4\NC

3 4900084 14 NUT\TPLCK\1/4\NC

4 5700328 2 SWITCH\RCKR\MNT\PNL\SNGL

5 5700542 2 SWITCH\RCKR\DPDT\24VUNLITUSAMOMNTRY\W/RASED BRCKT
6 5700651 1 PLC\DISPLAY\DVC-61

7 5700658 1 HARN\6000HORIZ\RADIO

8 5700903 1 SPCR\PNL\CNTRL\ENG

9 7100372 1 PNL\CNTRL\ENG\CAT-ELEC\FECON
10 7500706 1 GAUGE\FUEL\24V

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

91



92

BOTTOM CONTROL PANEL

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



BOTTOM CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4800291 14 BOLT\CRG\1/4X3/4\NC

2 4900009 4 NUT\HEX\1/4\NC

3 4900084 10 NUT\TPLCK\1/4\NC

4 5000024 4 WASH\LOCK\1/4

5 5000035 4 WASH\FLAT\1/4

6 5700328 10 SWITCH\RCKR\MNT\PNL\SNGL

7 5700329 2 SWITCH\RCKR\PLUG

8 5700333 10 SWITCH\RCKR\MNT\PNL\MTPL

9 5700542 15 SWITCH\RCKR\DPDT\24VUNLITUSAMOMNTRY\W/RASED BRCKT
10 5700543 1 SWITCHRCKR\DPDT\24W2L IT\1I5ALATCHW/RAISED BRACKET
n 5700544 1 SWITCH\RCKR\DPDT\24WILIT15AL TCH&MOMW/RASED BRCKT
12 5700545 1 SWITCHIRCKR\DPST\24V\2L IM15A\LATCHW/RAISED BRACKET
13 5700658 1 HARN\6000HORIZ\RADIO

14 7100670 1 PNL\CNTRL\HORIZONTAL

15 7100969 1 CVR\LATCH\PNL\CNTRL

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

93



94

CAT TIER 3 PANEL

5700939 5T00941
Diagnostic Lamp Qil Pressure Water Temperature
Warning Lamp
5700938 5T00940
Fuel Pressure Voltmeter
Circuit Breaker
ST00907

Engine Tachometer

Key Switch

Throttle Control

Engine Kill Switch

Maintenance Service Test  Maintenance
Lamp Connector Clear Switch
9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



- 5700654

WIRING DIAGRAM

A T E
LR EAREE L
j_=l A3H
TS N0 N THS

A WIHL | M ATEE
A AN AlsaRd

W i3
W06 T 0

o PRSI Ly ST L
CEIL U IR R
_.r_-_.n_ .-.l#ﬁ

AR V04500 134
WA 0¥ 1005 £

THGSTHA OO O e

JHMESTHA AMOOD AT h_ MMHJ”H__#M_MHM__H

PNGER TR st o

6990025 SIHILIMS FHNSSIHd

o NId MOTTAA L S2-9000 38 282
wbe HId MOTIFA | obe S2°20L0 O3 VIEI

(9900.8 L&-§0
dW3L ANY 13A3TINYL 110
L_W. ﬂ__n_lm%m_ﬁ%,_.m £. Nid LHWM B2¢0
T wm@mmmmsmm Wz ...F.L._i_ _u%m mm

VAL WO BT J9D 135

o« Nid ONMNONS I17E

.2, Nld THNOIS Y0118 i Nid LW 260
NI IO NNTDE |, 2 o 3N 162
pOOD0/C o hNiG O3

wugruo.aedvo13s NOILISOd NIFHOS

43A00 HOL0Y

S NS puncaB 31 IHM 282 £, Nid ONNOWS 34
L NId 571 [BUBiS WOVTH G2 - 2. Nkd TYNOES YV 18 VI L3
o Nk 591 30 O34 (82 e NId 30 NWOWS

033dSUOLOY e o ssmerc

="

S1H9I
08800.5

[EUOZLIOY $G900.G

SIRONLAAT 5 mwmo  S1HOM LHOM

JLIHM 82% ILHM E5 211K LS
JINYHO 9255 FONVHD ¥E5S FONYHO Y155 m_u%h_m__%.—u.m

3015 143 NS 1331 1N [HOM 3015 LHE

SINIY D18 HNd 2
NI 0b% LHM MOE

9Md o€

034 12} 0E
JUHM 2L &
MM LEL B
AUHMVEL 12
AFHDEEL 92
MM ZEL 52
Wyl L ¥E
LUHM P)L EE
MOTIAA EOL 22
JLHMEL 12
MAOHE LD 02
FNYUO 255 Bl
N 155 8l
WY1 ZEF LI
W Z0E 9l
LHM, HOE 51

SHL ATIIHS 2521820151 1
591 PLrub 3L HM 262 £
TR R

3LIHA 205 QI¥YE.0G

FANYHO J155
Hv3H LHH

J1HW JE5
JINHD D255

an A B30 ] HOGLH T e ) |
OV o i ey MR =
R [ 51 ]

ATHA HOAZANCS FVHIEI0

SLHOIM ¥Y3Y
W7 40,511 9 1385

51 s2w0d 034 082 1

38 L1 ExE D1
Nylivl 6
AU v B
NIMCHE PEE L
NG AL 9
Tdund L2 §
ALHM LD ¥
ALIHM 250 £
ALK 50 2
LHM Z%0 |

95

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER



5700657

BULKHEAD #3 CLUTCH WIRING

LHONNOOYI8——4ay 1, 1yms WNId 722

I 765004 2108 LHM X 206 QY3IHNING 766916659026 ¥O4 ATIHS - €86 L
s | OO e o X8 NOOV38 QYIHYING SBLE 681 FLHM 266 9
YOV i 5
e W NId S81034 726 Qy3HNING 916 BB 81 Ov19 1€6 S
BN )

dNX9ld G33dS LNdLnO Qy3HNING S9LE BB 8L 0IH 086 ¥

WSy N SRLYOVIECIS QVIHNING £269226404 QT3HS - 126 €1
A LLNIISRLOTY L6 ay3HYTINgG 9L e6 8} Yov1a €26 2z

a3 dniId 033dS LNdN| QvaHNING S9L €68} 0IM 226 1)

QY3IHNING 2169416 HO4 QTIHS €16 0L

TS o Ly o o E0R080 QY3HING S8LEB 8} YOYIG 246 6

G1600.S [BUBIS - ILIHM v Q¥3HYING S3LE0 8L O34 116 8

o - abuNId SBLEHOVE 166
St «a NId S8LE 03 066

QVaHMING NAFHO €€¢ L

Jomod - 03 ¥IONASNYYL FINSSTd av¥3IHNTNG 31dYnd 606 9

QvaHXING 3LIHM 206 ¢

7090045 2 ¥0S an1a zos QvIHNNG MNId ¢ce ¥
HOLIMS diNaL 1 YOS FONYH0 7106 NI ¢
|
HOLINS dlia QY3HING 3T 206 ¢
D_%ﬁ% YOV b 10 T1dHNd 606 Q¥3HING JONVHO 106 |
u YOS TLIHI 7206

YOV ONGT08 Wivd HOLNTO €% AY3HMTNG £9900.9

6650045 _:_

YOVTE b LIS Ik i ZNMOYEE08  —sag 70190025 HOLIMS LTl
QIONST08 YOV 1, JONVHO_AL06
QION108 40N oINS OvTE 650007 ¥3L1

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

96



5700658

CAT TIER 3 CONTROL PANEL JUMPER DIAGRAM

FTNId 18 V6EZ0

ECNId 03441010
77 NId W14 6220
MENd M SRER
0ENd  NH9 402k
BLNId  Q3Y 400F
8L NId Q343010
LhNId g3y aloL
QL NId  THM mmmm
GLNId _ LHM 4911
FLNId 3078 L7396
£l Nid MTA 0210
ZINId O3 IL0L0
L Nid (034 81040

OLNid  NoD D556
GNId  NYO M066
8 Nid and
LNid INd
ONId  dIHVI0L0
GNId a3y Loko

FNId 940050

ENld  MIA X006
¢Nid  NH 2680
INId  NHO £680

H3dINF T3NYd TOYLNOD € 3L INIONI Y¥TTIdY3LYD H3AY0T T¥INOZIHOH

A0S AVEZ0
(71300s Q3040
ATEY AV S ) LA
LIPS MIA Ty
Z1P00S N9 ch
6 100S 034 10
91008 G300
bl 1yo0s I8 1148z
OLITN0S  MIADZLD
7113008 G DI0K0
FERE e
ND 9GS5
6100 N¥O 66
8 134308 9Nd
B s
IVd G3LSIML 6%¢
G13%00S O3y 1010
p13400S 980 0510
13905 MIAM006
MY 3LSIMLZS)  CAaHI08 N 2680

L 1IH00S  NYS) €640
8590048

97

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER



LIGHTING HARNESS - 5700665

.-...- .r...
TN Yo LHLON.
' JLHM—
MEDEE | ™ a3y—— TBA.NHNL 490 €
J ¥one |
o J T e
NEN T
IS | g
/o 034 d0LS. V¥

4400335 - 38 XNV,
034 (034 015, B

| 30HA
4 LR

> N8 TNL

.ff. .-..1\....
Y AR
OCUOLS |03 —— 49 NN LHOR. §
/AL ~
e .r.rII..I...... ._.I.;.-_H_Iim_.
N
_“__H_NE._E _u__n_ﬂm W1 HY3 10

T

Y

mﬁﬂ___ﬁ ]

; XN

Y SLIHM LHM ONED. L

/N8

ZOE00LS S E0200LS ONY 0020045 HOd 1IWN0ND

C VAN LN
_._ i L] oy
A ( WS o y1e v,

1 .

NRHE. VILHM LHM L ONME
Eﬁsm_ﬁ% W18 MY T,

.rr

TYINOZIMOH 0009LHOIMNYYH
G990045

3Ma XNV, L
1HM ANE2. L
H18 V3T, ¢

024 .dOLS, ¥

ﬁ T34 NEML 14T €

NS NENL LHOY. 5

Ned VL &

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

98



- 5700749 & 5700750

POWER HARNESS

UMM 24204 24 Nid |

E T —

M DIZ0L DIl |———
LM B20L BNId | —
LM BZ0L 8NId |
LM 20 LNl ———
E L —
ALHM 5704 GNId |—
LIHM P20 ¥ Nl [
ALHM E20L ENId [———=
JLHM EZ0L ENld -———

E__.____:%E_m---u

JOMYE 0L SN L ONIH 018 034

34T

o Mid LHA 00
ot Nid 03 LU0

24 95N8 ONNOUS /
B D¢ 2040

SLHMCHHDY EL NId
JLUHM ELIOL LR NI - T
LHMOLIOL QRN |———

3LIHM BLOL G NI [—

LHM 10

03y k20

JLIHM BLOL BN
AUHM L LNl P
AHMEOL ANld ———
JLIHM GLOL SN [—
LIHM FLOL NI [
JLHM ELOL ENId f——

Vo o=l

 e—|

8

AUHMELOL TN —————7
ALHM ELOL Nl |—

1S58 ONN0US !

Buu g1 51000

SAYTIH ¥IMOd #0S00.LS

/ TENVd 3CISNI SSINEYH HIMOD HIANHD TWANCDHIH

brL00L5

30D I NI JBIE LHM 040
1

HILIMS L23NNCISID L1YE 0L
ONNCMEE HOLON dlnd

oFu LIS LHN ) ==
£, 137008 03K 10 i
SDIVIHE LINJHID NO 1504 XY | _ .

Md HIELN30 JONVO 9 DN 1L 03 LD

diY 09 H3AYIEE LNJHID
L3534 TWNNYW LZB00LS

0GL00JS  WOLLHO0d IMHIYI SSINEYH HIMOd HITNIED THLNDTHOH

HAVIHE AV 0L NOU

99

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER



HYDRAULIC CYLINDERS

- 4100193 & 4100254

*USED ON SCREEN ENGAGE*

4100193
PART

CYL\HYD\2-1/2X8\1-1\4
PART DESCRIPTION

T

4100296
4100297
4100298
4100299

CYL\HYD\ROD\1-1/4\2-1/2X8\RAM
CYL\HYD\PSTN\2-1/2\1-1/4ROD\RAM
CYL\HYD\GLAND\2-1/2\1-1/4ROD\RAM
KITMSEAL\CYL\HYD\2-1/2X8\1-1/4RD\RAM

*USED ON DISCHARGE CONVEYOR FOLD*

4100254
PART

CYL\HYD\5X24\2.5\3KPSI\WE
PART DESCRIPTION

4100300
4100301
4100302
4100303

CYL\HYD\ROD\2-1/2\5X24\RAM
KIMSEAL\CYL\HYD\5X24\2-1/2RD\RAM
CYL\HYD\GLAND\5\2-1/2RD\RAM
CYL\HYD\PSTN\5\2-1/2RD\RAM

100 9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



HYDRAULIC CYLINDERS - 4100255 & 4100256

Qs Ed

@;jL =

*USED ON LOWER DISCHARGE LIFT*

4100255 CYL\HYDMX48X2\3KPSI\WE
PART PART DESCRIPTION

4000401 VALVE\HANDLE\CLAMP\L9OLS
4100295 KIT\SEAL\CYL\HYD\4X48\2ROD
4100304 CYL\HYD\ROD\2\4X48\RAM
4100305 CYL\HYD\GLAND\4\2RD\RAM
4100306 CYL\HYD\PISTON\4\2RD\RAM

*USED ON FRONT FOLDING TABLE*

4100256 CYL\HYD\4-1/2X20X2-1/2/WE

PART PART DESCRIPTION

4100307 CYL\HYD\ROD\2-1/2\4-4/2X20
4100308 CYL\HYD\PSTN\4-4/2\2-1/2ROD
4100309 KIT\SEAL\CYL\HYD\4-1/2\2-1/2ROD

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 101



HYDRAULIC CYLINDERS - 4100257 & 4100258

*USED ON REAR HYDRAULIC JACKS*

4100257 CYL\HYDMX16X1.75\CLEVIS>
PART PART DESCRIPTION

4100310 CYL\HYD\ROD\1-3/4\4X16\RAM
4100311 CYL\HYD\PSTN\4\1-3/4RD\RAM
4100312 CYL\HYD\GLAND\4\1-3/4RD\RAM
4100313 KIT\SEAL\CYL\HYD\4\1-3/4RD\RAM

fo—|1® @ |Il|—%

*USED ON FRONT HYDRAULIC JACKS*

4100258 CYL\HYD\X24X1.75\CLEVIS>

PART PART DESCRIPTION

4100311 CYL\HYD\PSTN\4\1-3/4RD\RAM
4100312 CYL\HYD\GLAND\4\1-3/4RD\RAM
4100313 KIT\SEAL\CYL\HYD\4\1-3/4RD\RAM
4100314 CYL\HYD\ROD\1-3/4\4X24\RAM

102 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



HYDRAULIC CYLINDERS - 4100267, 4100268 & 4100346

*USED ON LIFT ARM ASSEMBLY*

4100267 CYL\HYD\3X20X1-1/2\CRSTBE (FOR SN UP TO 602HJ0102)
PART PART DESCRIPTION

4100290 CYL\HYD\PISTON\3"\1-1/2"ROD\CTD
4100315 CYL\HYD\ROD\1-1/2\3X20\CTD
4100316 KIT\SEAL\CYL\HYD\3\1-1/2RD\CTD
4100317 CYL\HYD\GLAND\3\1-1/2RD\CTD

1
( ‘:) _ @ -
2‘ 2‘
LI
*USED ON CONVEYOR SWING*

4100268 CYL\HYD\3-1/2X12\1-1/2ROD
PART PART DESCRIPTION

4100282 KIT\SEAL\CYL\HYD\3-1/2X12X1-1/2\CTD
4100318 CYL\HYD\ROD\1-1/2\3-1/2X12\CTD
4100319 CYL\HYD\PSTN\3-1/2\CTD

4100320 CYL\HYD\GLAND\3-1/2\1-1/2RD\CTD

?“-_
@‘a—
©
A
S8

*USED ON LIFT ARM ASSEMBLY*

4100346 CYL\HYD\3X20X1-1/2\PERP\SAE-8 (FOR SN 602180103 & UP)
PART PART DESCRIPTION

4100143 KIT\SEAL\CYL\HYD\3\1-1/2RD\LEON

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE

103



104

ORBIT MOTORS

ITEM PART PART DESCRIPTION

3 3900031 MTR\HYD\101-1011\5.9CI
7501038 UNI SEAL KIT 007-009

3 3900044 MTR\HYD\23.9CID\SAE"C”"
3900054 KIT\SEAL\60O00OORBIT\REAR
3900055 KIT\SEAL\6OOOORBIT\SHAFT

1 6200021 KEY\SQ\3/8X1-1/2\HARDEND

3 3900045 MTR\HYD\6.2CID\SAE"A”
7501005 KIT\SEAL\20000RBIT

1 6200093 KEY\SQ\10MMX10MMX40MM

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



4000304 24V POWER UNIT

4000304 UNIT\PWR\24V\W/O RES

PART PART DESCRIPTION

4000457 KIT\SEAL\4000304 KTl PUMP
5700635 RELAY\24\W\

L1
1

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 105



4000310 CENTER SECTIONS

e Pilod restriction @ 1.0 mm
(exarmple)

ECP/ECS/ECSP |

EB/EBH/EBHL
EC/ECH/ECHL

Lochte® 542
Chs e

e
o

106 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



4000310 CENTER SECTIONS

4000409VALVE\HYD\CAR&SOL\PRPRTN

16
18
19

4000488VALVE\HYD\KIT\SEAL\CAR&SOL\PRPRTNL

13
14
15

4000489VALVE\HYD\KIT\SEAL\CAR\END;SECTION

9

10
11
12
17

4000490VALVE\HYD\KIT\SEAL\COMPENSATOR

5

6
7
8

4000493VALVE\HYD\KIT\SEAL\EC END

1

2
3
4

9564 DURATECH HORIZONTAL GRINDER

1
2
1

1
1
1

1

B RN R

1

1
2
1

1

1
1
1

CARTRIDGE, SOLENOID AND SEALS

SCREWS
ORIFICE
Note - replacement orifice is not the same size as the original orifice.

Reuse original orifice if possible

O-ring
O-ring
O-ring

O-ring
Seal

O-ring
O-ring
O-ring

O-ring
O-ring
O-ring
O-ring

plug
nut
O-ring
O-ring

PARTS REFERENCE

107



4000310 TIE ROD AND END SECTIONS

[mwems o3 o om0 | O3

@ @ @ _h—'““% (6x) (116
-ﬂ{:::%- @ ﬁ{;i‘l. 5] ﬂq:-(;:]- L Cla Qs
Cho 30 Clas 16 | |i|

108 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



4000310 TIE ROD AND END SECTIONS

4000491VALVE\HYD\KIT\SEAL&STRAINER
strainer
spacer

spring

15
16
17
18

1

1
1
1

plug

Note - The strainer (#15) can be removed and flushed to remove contaminants.

If it is damaged, replace the strainer

4000492VALVE\HYD\KIT\BETWEEN SECITONS

3

~N o o b

9564 DURATECH HORIZONTAL GRINDER

7

NP FEPDN

O-ring
O-ring
O-ring
O-ring
O-ring

PARTS REFERENCE

109



HYDRAULIC AUXILLARY VALVE - 5 BANK - 4000309

110 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



HYDRAULIC AUXILLARY VALVE - 5 BANK - 4000309

ITEM PART QTY. PART DESCRIPTION

1 4000228 4 VALVE\HYD\CART\3POS,4WAY

2 4000230 4 VALVE\HYD\PILOT\PISTON

3 4000231 8 VALVE\CHECK\CART\

4 4000407 11 VALVE\HYD\SOL\24V\E10\DTZ\W/DIODE

5 4000447 1 VALVE\HYD\CART\2POS,3WAY\SV1020

6 4000448 1 VALVE\HYD\CART\3POS,4WAY\CL

7 4000449 1 VALVE\HYD\FLO;CNTRL\5.5GPM\PRESS COMPENSATED
4000309 VALVE\HYD\5SBANK\AUXILLARY

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 111



HYDRAULIC SET-UP VALVE - 6 BANK - 4000311

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

112



HYDRAULIC SET-UP VALVE - 6 BANK - 4000311

ITEM PART QTY. PART DESCRIPTION

1 4000228 6 VALVE\HYD\CART\3POS,4WAY

2 4000230 6 VALVE\HYD\PILOT\PISTON

3 4000231 12 VALVE\CHECK\CART\

4 4000407 12 VALVE\HYD\SOL\24V\E10\DTZ\W/DIODE
5 4000446 1 VALVE\CHECK\CART\CV1020

4000311

9564 DURATECH HORIZONTAL GRINDER

VALVE\HYD\6BANK\SETUP

PARTS REFERENCE

113



HYDRAULIC DISCHARGE CONVEYOR VALVE - 3 BANK - 4000338

114 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



HYDRAULIC DISCHARGE CONVEYOR VALVE - 3 BANK - 4000338

ITEM  PART QTY. PART DESCRIPTION
1 4000179 1 VALVE\HYD\CART\UNLDR
2 4000228 1 VALVE\HYD\CART\3POS,4WAY
3 4000407 3 VALVE\HYD\SOL\24\V\E10\DTZ\W/DIODE
4 4000444 1 VALVE\HYD\SOL\24\V\E8\DTZ\
5 4000450 1 VLVAHYD\FLOW:CNTRL\17GPM\PRESS COMP
6 4000451 1 VALVE\HYD\FLOW;CNTRL\2.0GPM\PRESS COMP
7 4000452 1 VALVE\HYD\CART\2POS\NC
8 4000453 1 VALVE\HYD\CART\PRESS REDUCE 900 PSI
9 4000454 1 VLVAHYD\RELIEF\CART\3500PS|
10 4000455 1 VLV\HYD\RELIEF\CART\1200PSI
4000338 VALVE\HYD\3BANK\LS\24V

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE 115



HYDRAULIC CLUTCH TANK

116 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



HYDRAULIC CLUTCH TANK

ITEM PART QTY. PART DESCRIPTION

1 4000290 2 VALVE\HYD\CART\2POS

2 4000434 2 NUT;O-RING\CART\HPTO

3 7500876 1 TANK\HYD\15G\15-1/2X17-1/2X12-3/4\HPTO
(INCLUDES #8, #9 & #10)

4 4704724 2 PAD\TANK\HYD\CLUTCH

5 5700595 2 VALVE\CLTCH\SOL\24V\770\DEUTSCH

6 5700604 1 SWITCH\TEMP\200\NC

7 5700915 1 TRNSDCR\PRSS\W/DEUTSCH\PTTECH

8 7500988 1 CAP\FILLER\BREATHER\HPTO

9 7500996 1 GAUGE\LEVEL\5\W/THERM\HPTO

10 7500987 1 MNT\PL\VALVE\MANIFOLD\PT

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE

117



9564 HPTO CLUTCH HYD SCHEMATIC

10H¥ 74 1708 F
19 1003 WE .2
NIYE0 HILNY

29900.5
HaLN12 oy
OldH 33145 1AdLA0
Ak 1d
03345 LRaM|
ZEo00.5
g I¥E e WS
Lu0d 18- LE0d HILATY

SLE00LS
LERIET LT

JER55 I S TI000FTE

u_%u;

b
Bl E B JHNES 184

.___...m_u._....._ ERIELEL

LU L

EEEm@‘|ﬂ
H111A5
JBALYEIdNiL

i HALETY

am JvE

mw (I
aw

Q1041 NYR
JIINYHOAH

W WO

¢

fie JvE

(LI L]

@ =148 FFi-1

P
1371

SE 100z
g §¥i%

0190045
HIL NS

l\lo_. ELL
R

v

/IIE.. s

85 L00ZY
§3003 10

"IMIL A SO00HIE dRORINED
#04 050 W01 51 JEALYHIdWIL
BV INTIANY §0 SEVJED HIHLYIW
Q100 ¥ J4INGEH IVA ¥170073-

__.,-:. fdl .1

-+

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER

118



9564 HYDRAULIC HOSES

PART

QTY

DESCRIPTION

3700766

3700890

3700997

3701082

3701083

3701084

3701085

3701086

3701087

3701088

3701089

3701090

3701091

3701092

9564 DURATECH HORIZONTAL GRINDER

HOSE\HYD\3/8X78\3/4MJCX9/16FJC
PORT T3 BELLY CONVEYOR ORBIT CONTROL VALVE TO TUBELINE

HOSE\HYD\3/8X28\3/4MJCX9/16FJC
BELLY ORBIT CASE DRAIN PORT TO TUBELINE

HOSE\HYD\1/2X26\3/4FJICSX3/4FJIC90
UPPER PORT COUNTER BALANCE VALVE TO INNER PORT FR MOTOR
LOWER PORT COUNTER BALANCE VALVE TO OUTER PORT FR MOTOR

HOSE\HYD\3/8X406\9/16FJICS
ROD END TAILGATE CYL. TO AUX. VALVE LEFT SIDE
CAP END TAILGATE CYL TO AUX VALVE LEFT SIDE

HOSE\HYD\3/8X271\3/4MJCX9/16FJIC
ROD END TAILGATE CYL TO UPPER TUBELINE RIGHT SIDE
CAP END TAILGATE CYL TO LOWER TUBELINE RIGHT SIDE

HOSE\HYD\3/8X133\3/4MJICX9/16FJIC\90
AUX VALVE TO TUBELINE RIGHT SIDE TAILGATE
AUX VALVE TO TUBELINE RIGHT SIDE TAILGATE

HOSE\HYD\3/8X102\3/4MJCX9/16FJIC
CAP END RF JACK TO INSIDE UPPER TUBELINE

HOSE\HYD\3/8X97\3/4MJICSX9/16FJICS
ROD END RF JACK TO OUTSIDE UPPER TUBELINE

HOSE\HYD\3/8X145\3/4MJCX9/16FJIC

AUX VALVE TO RF JACK TUBE (INSIDE UPPER)

AUX VALVE TO RF JACK TUBE (OUTSIDE UPPER)

AUX VALVE TO LF JACK TUBE (INSIDE MIDDLE TUBE)
AUX VALVE TO LF JACK TUBE ( OUTSIDE MIDDLE TUBE)

HOSE\HYD\3/8X16\3/4MJCX9/16FJIC
ROD END LF JACK TO OUTSIDE LOWER TUBELINE

HOSE\HYD\3/8X20\3/4MJCX9/16FJIC
CAP END LF JACK TO INSIDE LOWER TUBELINE

HOSE\HYD\3/8X96\3/4FJICX9/16FJIC
TOP PORT SCREEN VALVE TO TEE ON ROD END LEFT SCREEN CYL.

HOSE\HYD\3/8X91\3/4FJICX9/16FJIC

BOTTOM PORT SCREEN VALVE TO TEE ON CAP END LEFT SCREEN CYL

HOSE\HYD\3/8X75\3/4FJC90X9/16FJC

TEE ON CAP END OF LEFT SCREEN CYL. TO CAP END RIGHT SCREEN
CYL.

PARTS REFERENCE

119



9564 HYDRAULIC HOSES

PART QTY DESCRIPTION

3701093 1 HOSE\HYD\3/8X64\3/4FJC90X9/16FJC
TEE ON ROD END OF LEFT SCREEN CYL. TO ROD END RIGHT SCREEN CYL.

3701094 1 HOSE\HYD\3/8X244\9/16FJICS
AUX VALVE TO ROD END OF SWING CYLINDER

3701095 1 HOSE\HYD\3/8X235\9/16FJICS
AUX VALVE TO CAP END OF SWING CYLINDER

3701096 2 HOSE\HYD\3/8X235\9/16FJICS
AUX VAVLE TO UPPER DIVIDER BLOCK (CONVEYOR LIFT)
AUX VAVLE TO UPPER DIVIDER BLOCK (CONVEYOR LIFT)

3701097 2 HOSE\HYD\3/8X110\9/16FJICS
UPPER PORT DIVIDER BLOCK TO ROD END OF LEFT CYL (LIFT)
UPPER PORT DIVIDER BLOCK TO ROD END OF RIGHT CYL (LIFT)

3701098 2 HOSE\HYD\3/8X57\9/16FJIC45X9/16FJICS
LOWER PORT DIVIDER BLOCK TO CAP END OF LEFT CYL (LIFT)
LOWER PORT DIVIDER BLOCK TO CAP END OF RIGHT CYL (LIFT)

3701099 2 HOSE\HYD\3/8X287\9/16FJICS
AUX VALVE TO LOWER DIVIDER BLOCK (CONVEYOR FOLD)
AUX VALVE TO LOWER DIVIDER BLOCK (CONVEYOR FOLD)

3701100 2 HOSE\HYD\3/8X218\9/16FJICS
UPPER PORT DIVIDER BLOCK TO ROD END OF LEFT CYL (FOLD)
UPPER PORT DIVIDER BLOCK TO ROD END OF RIGHT CYL (FOLD)

3701101 2 HOSE\HYD\3/8X187\9/16FJIC45X9/16FJICS
LOWER PORT DIVIDER BLOCK TO CAP END OF LEFT CYL (FOLD)
LOWER PORT DIVIDER BLOCK TO CAP END OF RIGHT CYL (FOLD)

3701102 1 HOSE\HYD\3/8X147\9/16FJIC
CAP END OF LEFT REAR JACK TO AUX VALVE

3701103 1 HOSE\HYD\3/8X167\9/16FJICS
ROD END OF LEFT REAR JACK TO AUX VALVE

3701104 1 HOSE\HYD\3/8X237\9/16FJICS
ROD END OF RIGHT REAR JACK TO AUX VALVE

3701105 1 HOSE\HYD\3/8X217\9/16FJICS
CAP END OF RIGHT REAR JACK TO AUX VALVE

3701106 1 HOSE\HYD\3/8X227\9/16FJCX9/16FJC90
ROD END RIGHT MILL COVER CYL TO TEE ON SCREEN VALVE

120 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



9564 HYDRAULIC HOSES

PART

QTY

DESCRIPTION

3701107

3701108

3701109

3701110

3701111

3701112

3701113

3701114

3701115

3701116

3701117

3701118

3701119

3701120

3701121

9564 DURATECH HORIZONTAL GRINDER

HOSE\HYD\3/8X205\9/16FJCX9/16FJC90
CAP END RIGHT MILL COVER CYL TO TEE ON SCREEN VALVE

HOSE\HYD\3/8X160\9/16FJCX9/16FJC90
ROD END LEFT MILL COVER CYL TO TEE ON SCREEN VALVE

HOSE\HYD\3/8X138\9/16FJCX9/16FJC90
CAP END LEFT MILL COVER CYL TO TEE ON SCREEN VALVE

HOSE\HYD\3/8X92\9/16FJIC
OIL RESERVOIR TO SUCTION PORT OF 12 VOLT PUMP

HOSE\HYD\3/8X15\9/16FJICS
12 VOLT PUMP TO AUX VALVE
12 VOLT PUMP TO AUX VALVE

HOSE\HYD\3/8X12\9/16FJCX9/16FJC90
AUX VALVE TO AUX VALVE
AUX VALVE TO AUX VALVE

HOSE\HYD\3/8X10\9/16FJCX9/16FJC90
P PORT TO AUX VALVE TO P PORT SINGLE BANK
L$ PORT AUX VALVE TO L$P PORT SINGLE BANK

HOSE\HYD\3/8X13\9/16FJCX9/16FJC90
T PORT AUX VALVE TO T1 PORT SINGLE BANK

HOSE\HYD\3/4X409\1-5/16MJICX1-1/16FJIC
M1 PORT SINGLE BANK TO UPPER CONVEYOR TUBELINE

HOSE\HYD\3/4X416\1-5/16MJICX1-1/16FJIC\90
M2 PORT SINGLE BANK TO LOWER CONVEYOR TUBELINE

HOSE\HYD\3/4X58\1-5/16MJICX1-1/16FJIC\90
END OF CONVEYOR ORBIT MOTOR TO TUBELINE
END OF CONVEYOR ORBIT MOTOR TO TUBELINE

HOSE\HYD\1X76\1-5/16FJCX1-5/8FJIC
P PORT SINGLE BANK TO PRESSURE PORT UPPER PUMP

HOSE\HYD\1X109\1-5/16FJICX1-5/16FJIC
T PORT SINGLE BANK TO FRONT FILTER ON OIL RESERVOIR

HOSE\HYD\3/8X69\9/16FJC90X9/16FJC
LS PORT SINGLE BANK TO LOADSENSE PORT OF UPPER PUMP

HOSE\HYD\3/8X35\9/16FJICSX9/16FJIC90

LOWER SCREEN PORT SINGLE BANK TO TUBELINE
UPPER SCREEN PORT SINGLE BANK TO TUBELINE

PARTS REFERENCE

121



PART

9564 HYDRAULIC HOSES

QTY

DESCRIPTION

3701122

3701123

3701124

3701125

3701126

3701127

3701128

3701129

3701130

3701131

3701132

3701133

3701134

3701135

3701136

3701137

1

HOSE\HYD\2X28\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODE61
SUCTION PORT UPPER PUMP TO TANK

HOSE\HYD\3/4X62\1-1/16FJICX1-5/16FJIC
CASE DRAIN UPPER PUMP TO TANK

HOSE\HYD\3/4X101\1-1/16FJICX1-5/16FJIC\90
CASE DRAIN LOWER PUMP TO TANK

HOSE\HYD\3/8X86\3/4MJICX9/16FJIC\90
LOADSENSE PORT LOWER PUMP TO TUBELINE

TUBE\STL\1X.120 WALL X 96
9564-TUBELINE

HOSE\HYD\1X42\1-5/8MJICX1-5/16FJIC
PRESSURE PORT LOWER PUMP TO TUBELINE

HOSE\HYD\3/4X82\1-1/16FJC90X1-1/16FJC
PRESSURE PORT CLUTCH PUMP TO FILTER

HOSE\HYD\3/4X78\1-5/16FJICX1-5/16FJIC
SUCTION PORT OF CLUTCH PUMP TO CLUTCH RESERVOIR (LOWER PORT TANK)

HOSE\HYD\3/4X40\1-1/16FJC90X1-1/16FJC
LUBE PORT ON CLUTCH TO LUBE PORT ON VALVE
CLUTCH PORT ON CLUTCH TO CLUTCH PORT ON VALVE

HOSE\HYD\3/4X40\1-1/16FJICX1-1/16FJIC\90
TANK PORT OF CLUTCH VALVE TO UPPER PORT TANK

HOSE\HYD\2X41\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61
CASE DRAIN ON CLUTCH TO CLUTCH RESERVOIR

HOSE\HYD\3/4X69\1-5/16MJICX1-1/16FJIC
TOO COOL PORT VALVE TO TUBELINE
FROM COOL PORT VALVE TO TUBELINE

HOSE\HYD\3/4X24\1-1/16FJC90X1-1/16FJC
CLUTCH FILTER OUTLET TO CLUTCH VALVE INLET PRESSSURE

HOSE\HYD\3/8X51\3/4MJCX9/16FJC
3 BANK VALVE CASE DRAIN TUBELINE TO TANK

HOSE\HYD\1-1/2X16\1-7/8FJ90DEGX1-7/8FJC
UPPER COOLER PORT TO BYPASS VALVE

HOSE\HYD\1-1/2X142\1-7/8FJ90DEGX1-7/8FJC
TEE OF BYPASS VALVE TO REAR FILTER

122 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



9564 HYDRAULIC HOSES

PART

QTY

DESCRIPTION

3701138

3701139

3701140

3701141

3701142

3701143

3701144

3701145

3701146

3701147

3701148

3701149

3701150

3701151

3701152

3701153

9564 DURATECH HORIZONTAL GRINDER

1

HOSE\HYD\1-1/2X45\1-7/8FJ90DEGX1-7/8FJC
BYPASS VALVE TO LOWER COOLER PORT TEE

HOSE\HYD\3/8X77\3/4MJCX9/16FJC
SCREEN TUBELINE TO BULK HEAD
SCREEN TUBELINE TO BULK HEAD

HOSE\HYD\3/4X88\1-5/16MJICX1-1/16FJIC
CLUTCH VALVE TUBELINE TO UPPER COOLER PORT

HOSE\HYD\3/4X29\1-5/16MJICX1-1/16FJIC
CLUTCH VALVE TUBELINE TO LOWER COOLER PORT

HOSE\HYD\3/8X97\9/16FJIC45X9/16FJICS
BULKHEAD TO SCREEN ORBIT MOTOR
BULKHEAD TO SCREEN ORBIT MOTOR

HOSE\HYD\3/4X27\1-5/16MJCX1-1/16FJIC45
OUTER PORT BELLY ORBIT MOTOR TO UPPER TUBELINE
INNER PORT BELLY ORBIT MOTOR TO LOWER TUBELINE

HOSE\HYD\3/4X62\1-5/16MJICX1-1/16FJIC
UPPER BELLY MOTOR TUBELINE TO BC PRESSURE BLOCK

HOSE\HYD\3/4X18\1-1/16FJCX1-1/16FJC
BC PRESSURE BLOCK TO 3 BANK VALVE PORT (A) BC FUNCTION

HOSE\HYD\3/4X87\1-5/16MJICX1-1/16FJIC
LOWER BELLY MOTOR TUBELINE TO PORT (B) BC FUNCTION

HOSE\HYD\3/4X33\1-1/16MJCX1-1/16FJIC
UPPER FF TUBELINE TO PORT (B) OF FF FUNCTION (3 BANK)

HOSE\HYD\3/4X18\1-5/16MJICX1-1/16FJIC
LOWER FF TUBELINE TO FF PRESSURE BLOCK

HOSE\HYD\3/4X26\1-1/16FJCX1-1/16FJC
PORT (A) FF FUNCTION 3 BANK TO FF PRESSURE BLOCK

HOSE\HYD\3/4X32\1-1/16FJC90X1-1/16FJC
UPPER FF TUBELINE TO FORWARD FF ORBIT MOTOR PORT

HOSE\HYD\3/4X29\1-1/16MJCX1-1/16FJIC
LOWER FF TUBE LINE TO REAR FF ORBIT MOTOR PORT

HOSE\HYD\1/2X21\3/4FJICX3/4FJIC\90
PORT AFR FUNCTION 3 BANK TO FR PRESSURE BLOCK

HOSE\HYD\1/2X136\FJIC-FJIC

FR PRESSURE BLOCK TO LOWER PORT OF COUNTER BALANCE VALVE

PARTS REFERENCE

123



9564 HYDRAULIC HOSES

PART QTY DESCRIPTION

3701154 1 HOSE\HYD\1/2X156\3/4FJICX3/4FJIC
PORT B FR FUNCTION 3 BANK TO UPPER PORT COUNTER BALANCE VALVE

3701155 2 HOSE\HYD\1/2X99\3/4FJICX3/4FJIC
OUTER PORT RIGHT FR MOTOR TO INNER PORT LEFT FR MOTOR
INNER PORT RIGHT FR MOTOR TO OUTER PORT LEFT FR MOTOR

3701156 1 HOSE\HYD\3/8X45\9/16FJIC45X9/16FJICS
BC PRESSURE BLOCK TO BC GAUGE

3701157 1 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS
FF PRESSURE BLOCK TO FF GAUGE

3701158 1 HOSE\HYD\3/8X28\9/16FJIC45X9/16FJICS
FR PRESSURE BLOCK TO FR GAUGE

3701159 2 HOSE\HYD\3/4X28\1-5/16FJICX1-5/16FJIC
T1 PORT 3 BANK TO TEE'S ON LOWER COOLER PORT
T2 PORT 3 BANK TO TEE'S ON LOWER COOLER PORT

3701160 1 HOSE\HYD\1X18\1-5/8MJICX1-5/16FJIC
PRESSURE TUBELINE TO P1 PORT 3 BANK VALVE

3701161 1 HOSE\HYD\3/4X27\1-1/16FJC90X1-5/16FJC
TEE ON P1 PORT 3 BANK TO P2 PORT 3 BANK VALVE

3701162 1 HOSE\HYD\3/8X36\3/4MJCX9/16FJC
LS PORT 3 BANK VALVE TO TUBELINE

3701163 1 HOSE\HYD\3/8X33\3/4MJCX9/16FJC
TP PORT 3 BANK VAVLE TO CASE DRAIN TUBELINE

3701164 4 TUBE\STL\3/4X.049 WALL X 142
9564-LEFT SIDE TUBE LINES

3701165 2 TUBE\STL\3/4X.083 WALL X 72
9564-RIGHT SIDE TUBE LINES

3701166 2 TUBE\STL\1/2X.049 WALL X 72
9564-RIGHT SIDE TUBE LINES

3701167 2 TUBE\STL\1X.095 WALL X 132
9564-CONVEYOR TUBE LINES

3701168 1 TUBE\STL\1-1/4X.120 WALL-20\U-SHAPED
9564-COOLER SUPPLY & RETURN LINES

3701169 2 TUBE\STL\1X.120 WALL-20\Z-SHAPED
9564-COOLER SUPPLY & RETURN LINES

124 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



9564 HYDRAULIC HOSES

PART QTY DESCRIPTION

3701170 4 TUBE\STL\1/2X.083 WALL X 72
9564-HIGH PRESSURE SUPPLY LINE FOR 3 BANK VALVE RIGHT HAND SIDE

3701171 1 TUBE\STL\1/2X.049 WALL X 96
9564-TUBELINE

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 125



STANDARD AIR BRAKES

| O

126 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



STANDARD AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES - STANDARD - VERSION 1 4012- BRAKES - STANDARD - VERSION
2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 2500962 1 VALVE\BRAKE\RELY\SERW\I 39

6 3800031 4 FTG\3/8MPX3/8FP\90\ST;EL

7 3800173 2 FTG\3/8MP\PLUG\HEX

8 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE
9 3800193 1 FTG\3/4MPX1/2MP\NPL

10 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

11 3800326 1 FTG\3/8MP\PLUG\ALN

12 3800441 2 FTG\3/4AMP\PLUG\HEX

13 3800518 2 FTG\AIR\1/4AMP\DRAIN\BRS

14 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT~BRS\LW
15 3800573 1 FTG\3/4AMP\CLS;NPL\LW

16 3800902 2 FTG\AIR\1/2MPX1/4FP\BLKHD

17 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

18 3800782 1 FTG\AIR\3/8COMPXI/AMP\ADPT\BRS\LW
19 3800785 24 FTG\AIR\3/BCOMPRUBX3/8MP\ADPT\LW
20 3800786 4 FTG\BRS\3/8MPX3/8FPX3/8FP

21 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
22 7500460 1 VALVE\BRAKE\CNTRL\SPRING

23 7500461 1 GLAD HAND SERVICE

24 7500462 1 GLAD HAND EMERGENCY!I

25 AIR-1-4012-US-VERSION 1

26 AlR-2-4012-US-VERSION 1

27 AIR-3-4012-US-VERSION 1

28 AIR-5-4012-US-VERSION 1

29 AIR-11-4012-US-VERSION 1

30 AIR-12-4012-US-VERSION 1

31 AIR-13-4012-US-VERSION 1

32 AIR-14-4012-US-VERSION 1

33 AIR-15-4012-US-VERSION 1

34 AIR-16-4012-US-VERSION 1

35 AIR-21-4012-US-VERSION 1

36 AlR-22-4012-US-VERSION 1

37 AIR-23-4012-US-VERSION 1

38 AIR-24-4012-US-VERSION 1

39 AIR-25-4012-US-VERSION 1

40 AIR-26-4012-US-VERSION 1

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 127






STANDARD AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES - STANDARD - VERSION 1 4012- BRAKES - STANDARD - VERSION
2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 2500962 1 VALVE\BRAKE\RELY\SERW\I 39

6 3800031 4 FTG\3/8MPX3/8FP\90\ST;EL

7 3800173 2 FTG\3/8MP\PLUG\HEX

8 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE
9 3800193 1 FTG\3/4MPX1/2MP\NPL

10 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

11 3800326 1 FTG\3/8MP\PLUG\ALN

12 3800441 2 FTG\3/4AMP\PLUG\HEX

13 3800518 2 FTG\AIR\1/4AMP\DRAIN\BRS

14 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT~BRS\LW
15 3800573 1 FTG\3/4AMP\CLS;NPL\LW

16 3800902 2 FTG\AIR\1/2MPX1/4FP\BLKHD

17 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

18 3800782 1 FTG\AIR\3/8COMPXI/4AMP\ADPT\BRS\LW
19 3800785 24 FTG\AIR\3/BCOMPRUBX3/8MP\ADPT\LW
20 3800786 4 FTG\BRS\3/8MPX3/8FPX3/8FP

21 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
22 7500460 1 VALVE\BRAKE\CNTRL\SPRING

23 7500461 1 GLAD HAND SERVICE

24 7500462 1 GLAD HAND EMERGENCY!I

25 AIR-1-4012-US-VERSION 1

26 AIR-2-4012-US-VERSION 1

27 AIR-3-4012-US-VERSION 1

28 AIR-5-4012-US-VERSION 1

29 AIR-11-4012-US-VERSION 1

30 AIR-12-4012-US-VERSION 1

31 AIR-13-4012-US-VERSION 1

32 AIR-14-4012-US-VERSION 1

33 AIR-15-4012-US-VERSION 1

34 AIR-16-4012-US-VERSION 1

35 AIR-21-4012-US-VERSION 1

36 AIR-22-4012-US-VERSION 1

37 AIR-23-4012-US-VERSION 1

38 AIR-24-4012-US-VERSION 1

39 AIR-25-4012-US-VERSION 1

40 AIR-26-4012-US-VERSION 1

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 129






STANDARD AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 4012-BRAKES - STANDARD - VERSION 1 4012- BRAKES - STANDARD - VERSION
2 2500632 6 30/30\AIRCHMBR\BRK\KIT\4012

3 2500909 1 AIR TANK SMALL 2001

4 2500919 1 TANK\AIR\2880\1BUNG/2SIDE

5 2500962 1 VALVE\BRAKE\RELY\SERW\I 39

6 3800031 4 FTG\3/8MPX3/8FP\90\ST;EL

7 3800173 2 FTG\3/8MP\PLUG\HEX

8 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR; TEE
9 3800193 1 FTG\3/4MPX1/2MP\NPL

10 3800194 1 FTG\AIR\3/8COMPX3/8MP\90

11 3800326 1 FTG\3/8MP\PLUG\ALN

12 3800441 2 FTG\3/4AMP\PLUG\HEX

13 3800518 2 FTG\AIR\1/4AMP\DRAIN\BRS

14 3800520 1 FTG\AIR\1/2COMPX3/8MP\ADPT~BRS\LW
15 3800573 1 FTG\3/4AMP\CLS;NPL\LW

16 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH

17 3800776 2 FTG\AIR\1/2COMPX3/8MP\45D

18 3800782 1 FTG\AIR\3/8COMPXI/4AMP\ADPT\BRS\LW
19 3800785 24 FTG\AIR\3/BCOMPRUBX3/8MP\ADPT\LW
20 3800786 4 FTG\BRS\3/8MPX3/8FPX3/8FP

21 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
22 7500460 1 VALVE\BRAKE\CNTRL\SPRING

23 7500461 1 GLAD HAND SERVICE

24 7500462 1 GLAD HAND EMERGENCY!I

25 AIR-1-4012-US-VERSION 1

26 AIR-2-4012-US-VERSION 1

27 AIR-3-4012-US-VERSION 1

28 AIR-5-4012-US-VERSION 1

29 AIR-11-4012-US-VERSION 1

30 AIR-12-4012-US-VERSION 1

31 AIR-13-4012-US-VERSION 1

32 AIR-14-4012-US-VERSION 1

33 AIR-15-4012-US-VERSION 1

34 AIR-16-4012-US-VERSION 1

35 AIR-21-4012-US-VERSION 1

36 AlR-22-4012-US-VERSION 1

37 AIR-23-4012-US-VERSION 1

38 AIR-24-4012-US-VERSION 1

39 AIR-25-4012-US-VERSION 1

40 AIR-26-4012-US-VERSION 1

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 131



Mo Riders

Serious persanal injury

Podrian rcaile ke
personales grirsas al
wlakar an ki masouing

<—(IL LEVEL
<—NIVEL DE AGETE

Pasajeras
Prohibidos

6500040

MARIT PO ALL
BIRTMSTNT T SR8

FAILURE TLEE
CALUTION COULD

FL R EJERCER

EEFEHE & 0N Ol
TR0 (5L ] FRAE T

FEECAICHIN PIDR &

6500043

RESULT M EEROUS AESULTAA DM LESIONHES
LRI G DEATH OHAVER & L& I-.!EPI'I'FH
6500082

A DANGER

ROTATING PARTS WITHIN CAN KILL OR DISMEMBER
'WAIT FOR ALL MOVEMENT TO STOP BEFORE SERVICING,

UNCLOGGING OR INSPECTING MACHINE

6500110

DIESEL
FUEL

6500123 e

4k PELIGRO

FELGR DE FLECTROCUDON

6500052

HYDRAULIC
OIL

6500124

6500156

6500208

6500214

>

R & DURATECH

THROWHN OBJECT HAZARD
KEEP AWAY
= Ty preveni sssious injury or death from
thnown abgect:
= Stay away from discharge area during
pperalion, Kesp ol sy
# Do riot paint dischange toward peopba,
animals or property,

Lo rryl

6500221

6500216

6500224

& DURATECH

6500244

L -

]

6500253

BATTERY

& [

HCH P EEUAE FUSE] HATESD

6500220

A CAUTION

KEEP ENGINE
COMPARTMENT
CLEAN

CONNECT 7 0500315
Rt ]
Pinch Point U
OFF] 6500381
Stay back
i 6500373
FECOMBINDED SPEEDS FOR FEED FLOO® AR0D FEED B0
6500339 J—
e o oetm  m 6500408
DISCONNECT ECU RADIO START UP Roomy e = = ™ =
AHD GGHTRDL PAHEL 1 Frl'l-l-|mﬂl:l.l11l:ll-i"tlllrlﬂlf el T Ll s S——
Sulbaw ligkl s slard Sashie
BEFORE WELDING T T Pregs Rudla Slarl Sadicn and rﬂl tin 6500415
6500413 e s sl Wi Dearireg 1 boari with Nabuilh AW2 30 Shall Akarus 02
* Foant s ane rlease o S e Faah i s ik e i 207 ()
r —I FERAR, 0 P O [ I A Bl TRl Wil R bl I
e’ | 6500416
L 10 6500414
6500417 f_/_ﬂh
- MODEL s
e s+ s 6500497
L 400 — _
=l 6500420 6500425
6500418
132 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE




DECALS

PART QTY. PART DESCRIPTION

6500419 DECAL\KIT\9564

6500040 1 DECAL\WARN\SHIELD\PROT
6500043 1 DECAL\WARN\NO;RIDERS
6500052 3 DECAL\INFO\OIL;LEVEL

6500082 2 DECAL\WARN\ROTATN;PART;>
6500110 2 DECAL\WARN\WAIT,FOR;MVMNT
6500118 2 DECAL\DNGR\OBJCTS;THROWN
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECALAINFO\HYD;OIL

6500156 40 ft. DECAL\LOGO\2\STRIPE\SLV
6500208 1 DECAL\WWARN\GENERAL
6500214 2 DECAL\WARN\OVRHED;CNVYR;>
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 3 DECAL\WARN\HI;PRESS;FLUID
6500221 2 DECAL\WWARN\THROWN;OBJCTS
6500224 2 DECAL\LOGO\DURAM-3/4\SIL
6500244 2 DECAL\LOGO\DURA\9\SLVR
6500253 1 DECAL\INFO\FLUID;LEVEL\>
6500315 2 DECAL\INFO\CLEAN:ENG:COMP
6500339 5 DECAL\WARN\PINCH;POINT
6500373 1 DECAL\INFO\BATT;DISC

6500381 4 DECAL\LOGO\SWIRL\6000
6500408 6 DECAL\INFO\ROT\SHFT\2-7/8
6500413 1 DECAL\INFO\NO;WELD ECU CNTRL
6500414 1 DECAL\INFO\OMNEX;START 9564
6500415 1 DECAL\INFO\RECMMND SPEEDS
6500416 2 DECAL\BRG\RTR\GREASE\20HRS
6500417 14 DECAL\GREASE\10 HRS
6500418 23 DECAL\GREASE\40 HRS
6500420 2 DECAL\LOGO\9564

6500425 1 DECAL\WARN\FIRE\PREVENT
6500497 1 DECAL\EXTINGUISHER\FIRE
6500562 1 DECAL\PNL\CNTRL\BTTM\9564
6500563 1 DECAL\PNL\CNRL\TOP\9564
7500933 PAINT\BLUE\SPRAY\MET
7500984 PAINT\BLUE\GALLON

4012 TUB GRINDER PARTS REFERENCE

133



9564 CUSTOMER

WEAR PARTS

QTY PART # DESCRIPTION
2 1600121 V-BELT\5/8VP\3150\PREDATOR DRIVE BELT
1 1700211 BELT\CNVYR\48X742\R5\YCLE DISCHARGE CONVEYOR BELT
1 1700212 BELT\CNVYR\54X722/R5/SMOO BELLY BELT
2 1700224 SEAL\SLT\WHL\FD\FR FEED WHEEL SLOT RUBBER SEAL
2 1700225 SEAL\SLT\WHL\FD\REAR FEED WHEEL SLOT RUBBER SEAL
1 7101123 EDGE\CTTNG\FLR\RGHT FEED FLOOR CUTTING EDGE - RIGHT
1 7101125 EDGE\CTTNG\FLR\LFT FEED FLOOR CUTTING EDGE - LEFT
1 1700233 LCNG\CBL\R-5\54\NYLNCTD CABLE LACING FOR BELLY BELT
1 1700234 LCNG\CBL\R-5\8\NYLNCTD CABLE LACING FOR DISCHARGE BELT
1 5700659 SWITCH\PRESS\NC\2750PSI\> PRESSURE SWITCH USED ON , FEED FLOOR, BELLY CONVEYOR,
AND FEED ROLL
1 5700660 SWITCH\TEMP/LEVEL\185DEG OIL TANK TAMP\LEVEL SWITCH
1 5700664 SWITCH\PRXMTY\NPN\ POSITION SWITCH FOR ROTOR COVER AND SCREENS
1 5700703 SWITCH\PROX\NPN\5MM SPEED PICKUP SWITCH
2 3100366 SEAL\OIL\GRBX\BURMA\90/140/13 OIL SEAL FOR GEARBOX
1 4100282 KIT\SEAL\CYL\HYD\3-1/2X12X1-1/2\CTD FOR 4100268 CONVEYOR SWING HYDRAULIC CYLINDER
1 4400118 Fuel/water filter 1R-0771
1 4400125 Secondary fuel filter Cat 1R0755
2 4400117 FLTR\ELMT\OIL\CAT Cat 1R-1808
2 4400122 FLTR\ELMT\AIR\PRMRY\ DONALDSON AIR FILTER P781098
2 4400123 FLTR\ELMT\AIR\SAFTY DONALDSON AIR FILTER P781102
1 4000407 VALVE\HYD\SOL\24V\E10\D T2\ COIL FOR AUXILLARY VALVE BANKS
1 4000341 VALVE\HYD\CART&SOL\PRPTNL COIL FOR FEED FLOOR, FEED WHEEL, AND BELLY BELT
FUNTIONS
1 4000444 VALVE\HYD\SOL\24V\E8\DTZ\ COIL FOR FEED WHEEL BLOCKING FUNCTION
1 5700542 SWITCH\RCKR\DPDT\24VUNLIT CONTROL PANEL SWITCH
1 5700480 RELAY\SPDT\24V\20A\5T\DIO RELAY
1 5700504 RELAY\POWR\24V\SPST\W/DIO RELAY
24 5200236 HMMR\BIT\CUTTER\SIDE SIDE CUTTER
48 4900183 NUT\TPLCK\1/2\NF\GR9 SIDE CUTTER NUT
48 4801209 BOLT\HEX\1/2X4-3/4A\GR8\NF SIDE CUTTER BOLT
OPT 5200321 HMMR\BIT\WOOD\2HOLE\CLAW CLAW TIP
OPT 5200232 HMMR\BIT"\WOOD\2HL\AGGRESI AGGRESSIVE TIP
OPT 5200235 HMMR\BIT'WOOD\HORIZ\4-1/4 WIDE TIP
OPT 5200239 HMMR\TIP\SET\24\3-1/2\ AGGRSSV AGGRESSIVE TIP
OPT 5200240 HMMR\TIP\SET\24\3-1/2\CLAW CLAW TIP
OPT 5200249 HMMR\TEETH\2BOLT\9564 QUADCO
7101008 SCRN\2\RD\9564 2" ROUND SCREEN
7101009 SCRN\3\RD\9564 3" ROUND SCREEN
7100537 SCRN\4\RD\9564 4" ROUND SCREEN
7100734 SCRN\1\3-7/8X7REC\9564 4X7 RECT SCREEN
7100735 SCRN\1\6X9-1/\9564 6X9 RECT SCREEN
100 4800660 BOLT\HEX\7/8X7\NF\GR8 HAMMER BOLT
100 4900148 NUT\TPLCK\7/8\NF\GR9 HAMMER NUT

134

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE



9564 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality and usefulness of this
manual. Your comments help us improve the documentation to better meet your needs.

» Did you find any errors?

 Is the information clearly presented?

» Does the manual give you all the information you need to operate the equipment safely and effectively?
 Are the diagrams and illustrations correct?

» Do you need more illustrations?

* What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.
For contact information, you can access our web page at:

www.duratechindustries.net

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 135



@ DURATECH®

Clearing the Way for a Better Tomo rrow

136 4012 TUB GRINDER PARTS REFERENCE



APPENDIX A SCHEMATIC FOLDOUTS

9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE 137



APPENDIX A FOLDOUTS

@ DURATECH'

Clearing the Way for a Better Tomo rrow

138 9564 DURATECH HORIZONTAL GRINDER PARTS REFERENCE



5700655 CONTROL PANEL

Fdund vize

MOTI3A 10§

FINTHO HIEY

MOTI3A MG

F1dund 8129

JONVHOSIEY

Q40 119

s
a3gsiel [ .nw_ }W _
_ 40 MIEY (9] M9 258
) - 75 9H0 ALEY (7] HLIZ.E.N% H H
N0 i L YZ0 — 940 NIES (5] [Tk o3sniel 250 15 (7] [Th=—tz2u0 15
N0 16 g —_ Aogwzs =3 (4 oL 1 [l 39 126 N 2
@St~ ot Bl e Wigiak =W [l Wifam 3N VZE —e 5] [Th=——30N0¥E R — L) L8]
(ELE D U (- gy 32 TNd 26y —=( 5] [Thre— 300 Hor NOTIRASIYLS el F] [TJf=—MOTI3AC30LS — TP50025
. + = R i omaagwins =) [Or—to13A03010 0 [ 7450015 O M3 LHOM
i i — = [0 (] 2008 A BELH) BN
EF00LS 0L YOUT LNOS LHOMY AN
A0S XN ST SOWT LNOY L3 ISNNGD
B NGO 05 0D
= =k
in = =yl
E & a2
= e =
== e
w
“ s g%
g8 -
£8 =&
5 = =5
B R
1 _ N
- MO W0 [ oo 03 461 Vel
0y e EV T R EL ] / —
9H0 WL d i — — . 0 (0] AL
ooaiy ot [EHy— Wit TidONf[OT [offer—azis 3NWOEY | Lo aesaone M 31 eos 00T m %) T
a3 G @ w02 5 [ eoslE] [e— umﬁ u B M .ﬂﬂ. ~ Qo0 i uls 7] OTIA 1S
940 0168 (] [l (7] [=—na3u9 e g/ | Lhie— ﬂ Lt} LL S 7 (1] TI3A VLS
0 = 1 3 nin eI (T _.Ih.“_: n_mD HIVIE T %B iy
R b smﬁﬁ% = %mghm}s 500 M0
004 40AANDD 13534 NE08 o ieey
SPNNDD 55 NNOD 0D
) Y L (3] [efe—N30%0 [9] [ifle— 3IMGEEEF
GV ) e W L 2 avon [ O3t ] (THe— oo
@yen — 15 ko (B LE= gmou (5] Cole—woTBAsor (5] [Ty ar
AN Jig [0 [ Mg L o o ior (1 52 )
2050048 2050018 250048 }&%mxjﬁnmm .
AN ANOD S0 W00 0334 (33654007 033: 7HNNO)
EFNNOD IENNOD BENNOD
PECREA Q34HE
= RETR I T 0 dish
5] [T he— lE2OM2 _ __ 3104V __ WO M9 — " e ol il il
= L Sy vonstz —j(T] [o—3oweoie (] (TR Tulindauieioweoss —fCT] [k 300K 3] LRy 0Ty 00— ol Ty u it XN ——of O] Thef— oMaBt gy o A JCT (R minr
(7] [he—nomziczy OE—0E] Che—omve (] Ghe— o -] [T~ i wsh_s (F] Cle— Nl DEO IS (€] [ qau i 2008 (6] [Ele—aaen =l &
nln (7] O] ~as @ O 0 O] 00 EH S0 109 (7] [T N30 199 S0 e ) C—am8is oyt Ce-3mess
L LK 8160 nin 0 [ e —C0 3 ) Lo 1 [ [0 [E] 0 [
TS00LS A o P
03345 TI0H 0334 250025 i _ 2HS00L8 o008 WS00LS
6 N0 SFE00LS WIS OOy S1HIN RANO0/AN 8L ON3 WO H3TI0N 0334 LNH0EMNGD SHHSHOIND
310N 00y LENNGD S5NNOD FPNNDD BrNNDD G INOD e SR
0 NGO 1NNDD
A0 1OHA MG Nid € 0L SLOFNNOD
P —— _H_ 9N11d ONILYNINYIL WNHO 02 a105e
Z579010 71030VI6 3 . 10T TLLOHL MOTIA 352 ———] S L1¥3S¢
(31930 LON (T3IHS 9269626 B ob LTHO0SHSIH NV ‘3LIHM SSINGYH HOZLNG 0L ¥3N0d A 94O Wz — 1 L¥0Se
ey L 14 TILLONHL N3O 767 M __mmw
GRLTHNOD LON TS " d01S INoNa vezi— | 1 1ose
o Nid 'GZ-ONLD MOTTZA 626 _H_H_ . 13H00S H3N0d 03
Z.Nid'GZ-0NL0 ONNOYD AYIdSI 3LIHM 8L0 2, 134003 ONNOKO N334
S3I0HO33NNN 9N
9510060 o} Aeidsip juawaoedal 9}600.S mmo_._ n_w ._.<o
JUHM 412 =
eI ][] 3312 —{[T] (8]
L NMOYS vL2 4 k MOTIEA LY —= 2] [
[ LHM 8228 ) LT o4 —= @
¢ | 31dund sz (8 4 (2] [1]
MOTTZA 862 v on1d 290018 50045
HOLOINNOOD IDIANIS 08 OAQ WIS NMOD TIOKDSIN TIONDS
09NNGD FINNOD
S Nid TNYD NYLZEF £ NId 8 vL91a (8910) i
PNId  HNVD NIFO WIS 2 Nid £WLI9I0 (2910) b | NMOuS.liz e
€Nid A aadaizl I Nid NI ¥3MOd (dmd+) ¢ | Llhmale
ZNid +A NYLYZS? £ Nid 9 vL19ia (9910) € m._n_xmwﬂ.« —
LNId  NIvda 31duNd LEZ 2r Nid S LI91a (§91a) L2 _
. 3N19 Z€Z L1 NId ¥ L1910 (1910) HOLO3INNOD 3OIAYIS 19 OAQ AVZ - 904005
m Omo>ﬁ_ YNId W22 €H NId £ vLioia (e91a)
a399M1d ZH Nid € NI D0TYNY (E¥NY)
a399M1d LH Nid € 434 10d DOTYNY (ExdY) m©:<© ._m:“_
MOTI3AVERZ €9 NId Z vLloia (zoia)
ALIHM XxxZ€ £4 Nid aNNOY9 ([anND) a399N7d 29 Nid Z NI DOTYNY (2¥NY)
JLUHM0XZE 24 NId aNNOYO (aND) Q399N7d 19 Nid Z 434 10d DOTYNY (Z4dv)
Q399N7d 4 Nid aNNOYO (aND) NIOYVIEL € Nid L IvLI9ia (191a) MOTIZA LS ZL NId 85/YS LNdNI
a399N1d €3 Nid £ Wmd (oS Q399N1d 24 Nid L NI DOTYNY (L¥NY) NG L1108 LLNId SR Y LAdNI
a399N7d z3 Nid £ Wmd (08 Q399N7d L4 Nid L 434 LOd DOTYNY (Lydv) 9Nd 0L NId 8E/VE LNdNI
Q399N7d 13 Nid aNNO¥9 (ano) d399N7d €3 Nid aNNOXD (aND) la731HS 3180 MouNL 6 NId ANNOND
a399N1d €4 Nid Z Wnd (8s7) a399N7d 23 Nid £ NI TYSHIAINN (EINN) NMONE 222 8NId  (axy) zez-sy
g399n7d ZaNId 9 3aIS HOIH (9SH) a399N7d LI NId € 434 10d TWSHIAINN (£¥dn) JduNd 822 LNId  (axL) zez-sy
a399N1d LANId  § 3AIS HOIH (SSH) a399N7d €0 Nid aNNOYD (OND) I8 IEVOHONNL 8 NI WMOTRYD
MOTIA PR €0 NId Z Wmd (8s) NMOHE peZ €0 Nid Z NIIYSH3AINN (ZINN) JLIHM 318Y0 ¥oHNL S Nid HOIH NVD
9H0%%F  ZONId ¥ 3QIS HOIH (¢SH) Q399N7d LONId 4349 10d T¥SH3AINN (29dn) SLIHA YLE 5 NId ONNO¥S
WLKF  LONId € 3QIS HOIH (€SH) d399N1d £ Nid aNNOXD (aND) Q3w 721 ¢ Nid HIMOd +
a399nd €8 Nid L W (wsT) usa19 17 62y €0 Nid L NETWSHIAINN (LINN) aMd ZNId 92/ vz LNdNI
NIZOEE ZENId 2 3QIS HOIH (28H) a3ononid LI Nid L 434 10d WSH3AINN (Lddn) WNId L& LNId 9L /YL LNdNI
MOTEAKS  LENId 1 3AIS HOIH (LSH) a399N7d £8 Nid AaNNOYO (aNS)
NIOZL €V NId L Wmd (vs) Q399N7d 28 Nid aNNOYD (aNs) 19 OAd
Q3d 41z ZYNId NI YIMOd+ (MMd+) 3LHM9Z L8 NId aNNOYD (OND) mo._.om Z ZOQ |_n_ Z _n_ N _‘
[ENE[EA NI ¥3MOd+ (MMd+) Q399n7d £V Nid QN3S OL 1S3N03Y (S1Y)
I1dYNd 82 TV NId Y1va LINSNvYL (axL)
JONYD 9 34 TYNINIL SIHLOLNI SNIKOD S3UIM NMOME viZ LY NId Y1va IAIF03H (axy) 16900.6G

FO-1

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER



5700655 CONTROL PANEL RELAYS

s Sots o
T NI &7
ARV 1 W ZLS 9
PE L TEA LG 62
AHMZZL & NELZ06 #7
1 WYL IZL b MO 136 62
ALHM A0 €2 AN 295 22
MOTEAEDL 22 N334 155 12
UL 12 Az 07
i L N334 IES 6L
i NYL 226 8L
IINVHO 155 81 RIS o8
WNd21Er 1) i
N 2% 9l
1HW L0E &1 TAA LG S
8L T3S ZBEILED 11 NYLZS bl
S91 b NG 6T £ TG £
Ry R 11
il !
N xm?_w.a.. m_..hw_ 0 ywu . o' BRI AT 134 V20 DL
;fJ ; Miac 8 YL 6
bl AZY9 M2 § NYLZ7 §
ﬁ%m% ; A349 197 L
S510046 NI SAYI3d HIMOd p0S00LE A & Wid Sy §
Ol Y305 —————— 130806 —f Q3 Vi0 %ﬂfm IUHNZIO ¥ IV §
gwﬁ_w,m__glﬂl; s 34 B~ V_”w EIT %ﬁ»%ﬁ M
UMM LG 2 fl¥
3504 3NN ANY & Py %s@ﬁ%@ﬁﬂﬁ E.ﬂwﬁz i AL 3
NCHSNd i UMM LD
NOHSNG TTHE4 710 80 MZ ur
T N — [eIu0Z110y 169009
ST Bjuozlo IBUOZLIOY 95900/S
a3 LD auf "
a3 [
E
a3 z__
T
340 3L
Y aid i CY3HING 2E5LG69005 U4 T3S - €55 L4
LEERL 1520005 N 1620048 0L D08 O¥aHAMESELE ILHIZEE 91
035 SYIHYIHE iV 01 (5] 0310k SHIAYUE Y 04 (1) m% OVIHAYIE SBLE WOV 65 b
L [ERE — w_mm Q¥3HNING SBUE QAU 0BG 71
éj_&sm
03Y 25k L SHHO0LG 3 | GER00.S w___”_nﬁmm m% QVIHHNNG E269225404 0T3IHS - #T5 €1
WENY3HE A 51 (1) H3WeTHd div 6 1) 3LIKM B € L¥DS OVSHY NG SRLHOVIES26 2}
31K Z6 7 LX0S CY3HNNB STLOTE 1
06200L5 06200L5 UHNZE | 198
L 244010 !
6820008 BRZN0LS 25308 N0 QY3HANA SH62 16 W04 0TS £16 01
JNSOTON3 HEHEHE LINDHD THMS0TONT HIAE LNJHED 0v3RNMESELYTIALIE &
13 QVIHAING §71 034 115 8
149 710§
[T OV3HANG NIFHD 567 L
) _nom mwm OVHYNA 3N 606 3
3LHV 1B § 105 QVHMAILHY 15 §
30K LE L 105 O¥3HANG WId 8222
3LHV 25 91308
3LHMZE §1%0S QY3HHINE NMOUE 006 ©
3LV E IS Qy3HING 3NE 206 ¢
(034 WOHS H0100 FHIM ONNOKD FDNYHD  ONTY 018 LHM ¥ 120 ——C————{ JLIHM 12 £ 1405 YNNG Q34106 |
3504 0L BYAI JMIOTAN00Y  ISNA NS | SLIRVZE 21608
DIERL A1 T30 E3070H 3504 3LHM 1 L IN08
S0
o HOLNTO €4 AY3IHXTNG £9900LG
LM B2
UMM OSZ
JHM 0260
1WA Y550
EIOL:
JUHM 9 £E0
MOTI3A VEZP N3O WHTh
A A
18005 0BHO0LS 0L NN QUYL ST NI,
BHGIAVEM 0 NNOD A4
03NS
(BF0L5
V| NMOWS VHZ  WLYO 3M303Y (Oxy)
g | lHMYSZr ANNOXD (aND)
0 |3dund vZiz  WLva LINSNwEL (axL)
e a | 39NVHO €42 AN3S 01 1S3ND3H (S1H)
3 onid
4 anld
S Nid TNYD
QY3HING T3S 28591555065
mo._.umzzou m0_>me Em._.w>w O}_“_ OV3HNNG STUE ILIHM 265 0SHvAL 3755344 SILL 3LFM 26 0rd ¥ Mid HNYD
nﬁﬁuﬁﬂw _,_M_mu “_m Qﬁﬂ ﬁﬁmﬁﬁﬁm g,m .ﬁ M u_m b JONVHO ELE €M NId 8 WLII0 (8210}
. : AN NI £vLI9Ia (2910)
AV MOTIEA
S e MR b el LNig'  NivHO Q3™ VIZL LY NId NI 93MOd (4Md+)
—— (O GO NG 8L LS - N8 LIErE EMNID 9 vLIDIa (9210)

N Ecﬂ_ﬂ_ﬁw% %ﬂ% m_“_m_mmﬂ .ﬁh&.wnmumﬁaﬁ ’ NOLLOZNNOD AVTdSI0 $5L Y018 425 88 §-0L0Ad NYLZpZ  ZF NId S WLI9ia [soial
SHidthtr —— 10 INLND N Yy (18 DS < ASEL0 710 (08 75 s ATMO VT I NId ¥ WLIDIA (+910)

MO WL — N33 T £ LN4INO | 68 10 EE%A__,MZ%%MMM% NYL Izt €HNId £ WLI9Ia [£910)

&
%ﬁ mw%« QYIHINA SELHIVIBEZ6 M¥0ld G33dS LNLNG SBLHONTA €25 £ JLIHM geg £4 NId aNNoYD (aND) MOTIZAEOF  ZH NId £ NI 90TWNY (EVNY)
TIAVE —j— MOTIZAGEF 24 1NdIND | 83108 ¢ O¥3HHING 21 024 225 %@Q@ﬁ dT¥0Id 03348 110 $9L03% 22624 JLIHM VZE Z4 Nid aNNOYD (aND) 0399Md  bH NIid £ 434 10d DOTYNY (ExdY)

Ny —K— \B39 LT L UNIND ($8 108 < {3345 LNdLN0. TBEY o4 B 18 and L4 Nid anNnNo¥o (anND) MOTEADZF €D NId Z W9 Zoia)
TEROER —}—MOTEAELr? D) L1410 f 98 A0S < YOV1d .8, HOINTD ome  £3NId £ Wmd (08 N33YO Y0¥ ZONId Z NI DOTYNY (ZvNv)
NALOWF —kF—  NeL8M §Ld1n0 [ €8 1¥05 ¢ HAINE QT3S 2155446
NI 25 —k—  WNKISESE 8 LNA1ND | 29105 ¢ QW3NG SELHTVI 216 A 0345004 STLYOY TG 06 2hF 0309N1d  Z3Nd £ nd (087 g399n1d Lo NId Z 434 10d DOTWNY (Zddv)

MBS —F—  IMBEISHLLNALND |18 15 « QVIHATNG SBL03Y 116 21 03345 LN 59104 116 WY M ZEL 13 NId aNnouo (ano) NMOHE LOr €4 NID L wLola (kela)

13345 LML 138 WHMiL A NId Z Wind (8s) MOTI3A BEZr  Z4 Nid L NI DOTWNY (Lyhy)

HOVIE.8, OI0V - ﬁ%ﬁﬁﬁﬁ% ﬁ.%ﬂ%%hﬁmﬁ_ﬁ 0L ZANId 9 30IS HOIH (9SH) 0399N7d L4 NId L 43 10d DOTYNY (L ¥dY)

N3O 018 —— Naz ek 9 NI IV IS € ) 3N0d ALELIVE O34 86 £ Wiglel  VONId S 30IS HOIH (SSH) AlHmaze €3 NId QNNOXD (aND)
B m%%%j& 20 LNALND [HY 1S € GYIHNG JLHW 2105 AKNZEL D NI Z mmd (8s7) N3I™O 8rer 23 NId € NI TWSHIAINN (EINN)
Nug mm._.._w WL 828 § LN4LNO 01w 19I5 < (NNOHY AVIESI H04 Tulm NS3HO YO 2 Nds JETLle) ZONId  F30IS HOIH (FSH) a3oosnid L3 NId £ 434 10d WSHIAAINN (EXdN)
N 0y —>—FK—NMONB JI0F £ 1NdLN0 | 6¥ 1¥5 < HOLOINNOD LLri8 3LIHA BL0S WL LDNId € 30IS HOIH (eSH) ALUHMZLY €0 NId aNno¥9 (ano)
mfﬂ%«ﬁ N8Iy 2LN4IND | BY 1S € ONI 0LE AUHM Y06 ONNOWD LM 206 1Y { )
z_m_EEI.A_| N¥LDIZp | LNdLND | 4¥ IN0G € UHMKL €I NId L Wimd (s 31dund L1k ZO NId Z NI T¥SHIAINN (ZINN

P mﬂwoﬁ_wmonasm_bﬁmmqm ME.FMMA. @VIHING YNId 8222 ————* LHOMNOJK3A ¥Nd 222 9 MOTEAS0L Z9NId  Z 30IS HOIH (2SH) a3oonid 1d Mid Z 434 LOd TwSHIAIND (2ddn)

S i 1S € E40E0KDAQ OLINK Y 222 J A gy § (ano)
| y NIOWE Lo L9 NId | 30IS HOIH (LSH) PRUSSRENSRLIE €D NId ANNOYD (aND.
T34V, —h— MOTIZASEZ 74 LNAING | #% 10 € = DLSILHYLS 30N 3ONMH0 YIZZ & &

" 3LHMZE0 owI0ED| £¥ XS € a E:_.m.sﬁ%r_mw, HOLS ALZHYS MOTY3A 106 1Y JUHMZOL £Y Nid L Wi (wsT) FISILIEE 2D NId b NIIVSHIAINA (LINN)
IMAILF ——  IMBELLY S LNAIND |2V 140G € QY3HY1NE KADHE 506 HOLMSH3LT4 NIDHE £05 £ a3y olzL ZYNId NI YNIMOd+ (MM 0399MT7d  LONId | 434 10d TSHIAINN (1Hdn)
TaATEL —k— MOTTIABELY 3 LNAINO | I 46 € QV2HANE 3NTE 205 {LING zaﬁﬁmw wﬁmﬂmﬂ g3y alzL IYNId NINIMOdH (HAnd+) ILHMJZE €9 NId aNNoYo (ans)

A349 .Y, Olavy WM T35 V. 10T 3LHMS0r 28 Nid aNnoXo (aNo)

abexoed oipes aje|dioo gh/001S ¥ HOL JUHM D5Zy LA NID aNNOY9 (ano)
_ 5510060 0} J9jjouoa uawade|dai /6004 81-01 OAQ JONVHO €L €V NId ON3S OL 1S3N03 (sLy)
0l1avy HATIOYINOD HOLNTO I1dUNd 22 2¥ NId VLva LIVISNyHL (axL)

NMOYSE LLE LY NI VIva 30303y (axy)

FO-2

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER



5700656 CONTROL PANEL WIRING SCHEMATIC

< fkene IFEED ROLL BLOCKING VALVE

FEED ROLL RAISE
071K WHT DT06-2S PLUG "B"

" emoesnsy FEED ROLL RAISE

071J WHT DT06-25 PLUG "B"
1~ 483 GREEN DT06-25 PLUG "A"

VALVE 4000338

T1S0,MAB T.‘,_E.:

SELECTOR VALVE
O7AW WHT DT06-28 PLUG 'B" m m _|mO._.OZ < >_|<m
~—1- 631 ORG DT06-28 PLUG "A"

FEED TABLE DOWN
(0718 WHT DT06-2S PLUG "B"

= 442 YELLOW DT06-25 PLUG"A"
meeew | FEED TABLE LIFT
[ TAAWHITE DT06-28 PLUG 'B"
441 TAN DT06-28 PLUG"A"

HI L

CONVEYOR LEFT
~—1 071G \WHT DT06-28 PLUG "B"

™ 471 BLUE DT06-2S PLUG "A"
CONVEYOR RIGHT
(071H WHT DT06-2S PLUG "B"
T 472 YEL DT06-2S PLUG "A"
3 2P RECEPTACLE SPARER 1

= 071AA WHT DT06-28 PLUG "B"

T 571 YEL DT0628 PLUG"A"
PLUGGED DTO4-2P RECEPTACLE SPARE #2.2

< [[_ | 0718BWHT DT06-25 PLUG 8"
572 PINK DT06-25 PLUG"A"

NSCYMEE (5] ne K s

PLUGGED DT04-2P RECEPTACLE SPARE#1_1
- — 071Y WHT DT06-2S PLUG "B"
11— 561 GRAY DT06-25 PLUG "A"
PLUGGED DT04-2P RECEPTACLE SPARE #12
— 0712 WHT DT06-25 PLUG "B"

1™ 562 TAN DT06-2S PLUG "A"

SPARES

gy | N

CONVEYOR LIFT
071C WHT DT06-2S PLUG "B"

~— 451 BLUE DT06-2S PLUG "A"

T SRR T ONVYR LIFT
- (71D WHT DT06-2S PLUG"B"

— 452 PINK DT06-2S PLUG "A"

VALVE 4000309

CONVEYOR FOLD
071E WHT DT06-2S PLUG "B"

=1~ 461 GREY DT06-25 PLUG A" OZ<<T _no_lo
CONVEYOR UNFOLD

(<1 (71F WHT DT06-2S PLUG 'B"

~— 462 TAN DT06-25 PLUG"A"

5700656 horizontal

REAR LEFT JACK UP
~=—7- 071RWHT DT06-2S PLUG "B"
=1 521 GREEN DT06-2S PLUG "A"

REAR LEFT JACK DOWN
0718 WHT DT06-2S PLUG "B"
"~ 522 TAN DT06-25 PLUG "A"

REAR RIGHT JACK UP xmyx ,._>O_Am

—— 71T WHT DT06-28 PLUG "B"

™ ]~ 531 GREEN DT06-28 PLUG "A"
REAR RIGHT JACK DOWN
071U WHT DT06-28 PLUG "B"

| 532 GREY DT06-2S PLUG "A"

TISBEFR 71-:0:5:

B

FRONT LEFT JACK UP

071L WHT DT06-28 PLUG "B"
~~501 YEL DT06-2S PLUG "A"

FRONT LEFT JACK DOWN
071M WHT DT06-2S PLUG "8"

~— 502 TAN DT06-2S PLUG "A" ﬁx o Z-_u r_ } O x m
FRONT RIGHT JACK UP

071N WHT DT06-28 PLUG "B"
511 YEL DT06-28 PLUG "A"
FRONT RIGHT JACK DOWN
=—1— 071P WHT DT06-28 PLUG "B"
~ " 512 GREY DT06-2S PLUG "A"

VALVE 4000311

[sa]nsrus

i

SCREEN RESET

71V WHT DT06-2S PLUG "B
541 GREEN DT06-28 PLUG "A"

-t TIXWHT o._.am.mmm_uw_mu%mmm}ﬂ moxmm Z x mm m-_-

542 PINK DT06-2S PLUG "A"

t

|

|

621 VIOLET

16 512 GREY
17 521 GREEN

18 522 TAN
19 531 GREEN

20 532 GREY
21 541 GREEN

22 542 PINK
21 621 PURPLE

23 561 GRAY
24 562 TAN
25 571 YEL
26 572 PINK
28 6310RG
29 4850RG

AUXILIARY
POWER UNIT
(4000304)

PUMP SOLENOID
MOTOR GROUND

POWERIN
J

1 plugged

2 071 WHT

3 441 TAN

4 442 YELLOW
5 451 BLUE

6 452 PINK

7 461 GREY

8 462 TAN

9 471 BLUE

FO-3

PARTS REFERENCE

9564 DURATECH HORIZONTAL GRINDER



MACHINE HYDRAULICS EXPLOSION

CONVEYOR DISCHARGE

SCREEN MOTOR

FEED ROLL LIFT

NOTE: BASE END OF ALL CYLINDERS MUST BE PLUMBED

DURATECH INDUSTRIES CYLINDERS
MOTOR 24 CID 5.9 CID TO BOTTOM WORK PORT OF EACH VALVE SECTION
4100348
MODEL 9564 HORIZONTAL GRINDER 3000044 O 3800031
HORIZONTAL GRINDER SCHEMATIC-2
STACKER LIFT
CYLINDERS
Byl d STACKING CONVEYOR 4100255
SWING CYLINDER
4100256 4100268
M2 M1 M M3
SAE #12 @m SAE W SAE R @ﬂ ’—’—@
I, W
—
c1 c2
2 1‘,}2 d 301— Ls Lo
e RVZ = cvi a1 [ 2] [s 21 [+ ] [ 21 [4
\ FR1 = 2 SV
1| 1TGemM : X pluca 5 FRL, + 52 Imé‘ 52 IK% 52 IX% 52 Ig% 52 g] o
sV 1 et o 7
[TToh 200p8 | E 55GPM
: FR2
_ RV 26PM s T T
-l % | - &
VALVE: ! 4000309
b d
H00GHIE 3500 PSI SECTION 2 T
FEED FLOOR FESE_,&EO“ d s SECT I O N 3
3955055 L ]
BELLY CONVEYOR (1)62CID '3'900045 A 118 NPT FLUG L LSP
Sy DIVE #1T1 GEARBOK , - saE s SAE #12 saE g SAE #18 ez = SRRESG saEm
390004 PRESSUR PRESSURE PX P LS T LSX
SWITCH SWITCH - 1
o e S0 G P -
vt vz PRESSURE
!
WIJ IJ h@lj % S?DOGIEQ ?}L‘Eﬁjﬁf&?w LEFT REAR RIGHT REAR LEFT FRONT RIGHT FRONT gﬁﬁi%ggg e
4100254 JACK CYLINDER JACK CYLINDER JACK CYLINDER  JACK CYLINDER 4100193
ﬁt 3 Tq’t Fs ] 4100257 4100257 4100258 4100258
B A B A B A I
T | N . | J | ‘ J | J liﬂ
F2 Lous SEnsgpuNP
“enne . o= s . . . . s
€ 2
i3 Tk E wp:;ﬁ“uﬁz’;m Plasm 52 IHE 52 ]E% 52 51 52 Imél 52 Iné: r p
g€ 98 % ©
| é 4] e Eﬂ 3 =2l Y e
| = L3 | & 1 '?" Thoss T
; g ; L
fl 4000311
IT0PH
Lt e B - SECTION 4
] EC]
P1
PL | PX el evor PEE BtR R LsPe
L5
O
Fas Fas 4000310 Fas
] ] 2500 PSI é
| T
=
12VDC POWER UNIT
LR
4000304
E0CID ) 8 C
LOAD SENSE PUMP
54 GPM $2100 ENGINE RPM -
3000 PEI COMP. SETTING ;}0“
4200119 THERMGSTATIE VALVE A ~ 7
110° F SETTING
4000317
(2) TANK TOP
FLTERS
4400043
FO-4

9564 DURATECH HORIZONTAL GRINDER

PARTS REFERENCE




MACHINE HYDRAULICS -

SECTIONS 1 AND 2

10:1 RATIO
COUNTERBALANCE
VALV
4000412
FEED ROLL
FEESRII:\IFSOR DRIVE
(2)6.2CID
3900045 31.7:1 GEARBOX
BELLY CONVEYOR {1)6.2 CID
DRIVE 31.7:1 GEARBOX 3900045
S PRESSURE 1 c2
PRESSUR :
3000044 SWITCH SWITCH =) i
2750 PSI "/ 2750 PSI W - |
570065 5700659 g i
Vi vz PRESSURE
SWITCH
oo 2750 PSI
5700659
PSS
B A B A B A
T ‘
3
P2
é L= L1
3] 1
»
ITTOPSI
—¢ ¢ L= -
b
i T3B
3
3
P
19.8 GPM 16.9 GPM 10 GPM *
PL PX BELLY CONVEYOR FEED FLOOR FEED ROLL LSPB
LS
a8 /a 4000310 Ia
g A
COOLER }7
6.0 CID B | c
LOAD SENSE PUMP
54 GPM @2100 ENGINE RPM L
3000 PSI COMP. SETTING
42 001 1 9 THERMOSTATIC VALVE A
110* F SETTING
4000317
{2) TANK TOP
FILTERS
4400043

9564 DURATECH HORIZONTAL GRINDER

CONVEYOR DISCHARGE

SCREEN MOTOR

FEED ROLL LIFT

MOTOR 24 CID 5.9 CID CYLINDERS
3900044 : 3900031 4100346
f'\Mz f'\M1 f'\Md f'Ma f'A f'\B
Y SAE #12 T'SAE #12 Ysac s Csaes COsacms Oem
C4
2: 1 N
M A
Cc3
e
271 2| 4 SV2
C1 c2
Or—— 0 piflisiiy
2
2
RV2 PR1 -
JICFR1 .- .
1| 17 GPM 900 PSI ?
| ‘) ori
Vo 1200 PSI 3 140
LTI Lo
FR2
R\J’1]§h| 2 2 GPM )E E@:]N
2] ! M A As A ,)P‘I
i SAE#S
3500 PSI SECTION 2
O 1T
e P
X
Py 1116 NPT PLUG & LSP
SAE #6 & ShEw2 L saees & dSrEne IsaE #6 4UUU330 SAE#S |
PX P LS T ILSX
ORIFICES
(2) 3800844
“““ ~, Placed in base ends of feed
_______ roll 1lift cylinders
400CI0
LOAD SENSE PUMP
34 GPM @ 2100
ENGINE RPM.
3000 PSI COMP. BETTING
4200125
&
i

PARTS REFERENCE

FO-5



MACHINE HYDRAULICS

NOTE: BASE END OF ALL CYLINDERS MUST BE PLUMBED
TO BOTTOM WORK PORT OF EACH VALVE SECTION

TAILGATE
CYLINDERS

4100256

SECTIONS 3 AND 4

STACKING CONVEYOR
SWING CYLINDER
4100268

4000313+ 4100255

STACKER FOLD
CYLINDERS

4100254

STACKER LIFT

CYLINDERS

LEFT REAR RIGHT REAR
JACK CYLINDER JACK CYLINDER
4100257 4100257

LEFT FRONT

JACK CYLINDER

4100258

RIGHT FRONT

JACK CYLINDER 4100193

4100258

SCREEN ENGAGE

CYLINDERS

SAE #6
G(J

2I 4
K S2 §t

2] [a
s2 L §1

2 4
s2 1
h N

LS

Pt

SAE #4

Sv1

$

Fant

T |54k a8
i

) S

oy
s

SECTION 3

9564 DURATECH HORIZONTAL GRINDER

4000309

ORIFICES

(10) 3800683

(4) -Base end and rod ends of
stacker fold cylinders

(4) -Base ends of jack cylinders

(2) -Base and rod ends of
conveyor swing cylinders

3800893
Placed in rod ends of tail

gate cylinders

(2)

3800844

Placed in manifold
(3800428) for base
end of cylinder

(1)

3800898

Placed in base end of left
cylinder
machine locking forward)

(1)

(standing at rear of

=

=y

-

=Py

SECTION 4

4000311

2500 PSI

4@.

@)

12 VDC POWER UNIT
1.8 GPM @ 2500 PS
2.7 GPM @ 0 PSI

4000304

PARTS REFERENCE

FO-6




